. COMPACT.TRACTORS -
‘ With.Power Steering |
T : and Onan Engines
" 3016PS, 3018PS, 3020PS - ALL, .
.. - 4016PS, 4018PS, 4020PS - ALL
4016* PIN.14149628 to 14170800
o Parts Catalog 8-3121

“*this modél does not
have power steering

' ‘ oo o s NOTE: Parts Catalog 8-3121
AR ‘ ' ' R o . - replaces 8-3120

" 9-95-RP-500-360 °
R
. . .
13 ' ) .
AR, i
v .
. ¥y .
3
.

- - - r :
. * i - - - .
- s .

r

IS

RO Y

~ MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4618Ps';)§ozopé COMPACT TRACTORS -
. L e i . ' ' 4 ) ; }

W PRODUCT IDENTIFICATION NUMBERS (P.LN.) * ~ D
" OR SERIAL NUMBERS.(S/N) - . . =~ _ <. .. = '~ .
B : ‘ S R o |
' — Jl ,‘_.Nl ' v . ’ .
- § -:_r. , . , . “. i , i;\' s
B . Y
o " s 1\ . K A

LAY

TRACTOR MODEL AND P.i.N.
OR SERIAL NUMBERS

' ENGINE MODEL, SERIAL AND
_ - SPECIFICATION NUMBERS

In this catalog there are rejererices to serial
' numbers. To order.the correct part use .
these serial numbers as a guide. 7'~

NOTE:

ENGINE IDENTIFICATION
. ' TR C - ‘
' TRACTOR MODEL . ENGINE MODEL -
C33235 .
. ONAN P216G-1
SPEC. NO. 10904C
. C33236
'ONAN P218G-1
SPEC. NO. 10904C

. 33237 . o S .
" ONAN P220G-| S S S
. SPEC.'NO. 10904C _

" '3016PS, 4016PS, 4016
3018PS, 4018PS

. 4020PS



There isan mdex at the front and’ rear of” thls catalog -

v - =T - ~

' The front indéx- s an alphabetlcal mdex of‘the ma]or -

- -

'J“ups or assemblles ?, R el

K

- .The fear mdex is a.numencal mdexof the pa‘?‘t numbers 7
'and pages. on whlch these numbers are shown T

e B e ,-..‘.- i
v AT 0 - -

CILLUsTRATION T T e ”:.;“,

. R r , - -
< kS

" Each lllustratlon in this catalog shows a group of parts .

. Or components. “These parts and components are -

' allgned approximately as-the parts and components an

. Next to the reference number is the part number,

your*rnachme Each-part and component in‘an illustra-
tion has a reference number. These reference numbers- ..
are in a list-on the:.page- opposne of the illustration.

description and required. quanlty of the part shown in
the |Ilustratlon )

UAR - "Use as requlred" mducates that the part

. mo_re information is needed- for ‘identification. They

quantity is variable.

NSS - “Not eold saparately’’ lndlcates that the part is -
only-available as'a component of .an assembly or the

part must be purchased locally. If the .part is an’
assembly component, the description will be indenited

under the assembly description’in the parts Ilst

O/L - "Obtaln Iocally
-“Footnotes are added to a part number when-

‘'only relate to the part numbers indicated.’

s - ponents of an assembly are indicated by an indented
description. The guantity for an indented part is the .
total -needed . for that complete assembly. See the
example ‘ -

REF. .~ .PART NO. . DESCRIPTION o ‘ .REQ'D "
o C . 55159 CYLINDER ASSY - rearsteerlng ........ e e 1
.28 . C 56208 SOCKET ASSY -rearcylinder............. . . - 1
2 C 55956 PLUG - adjusting, socketassy . ... ... .. e R SR -1
30° C . 55957 " SEAT -socketball........... e e e 2
<y C 56821Q “SPRING-socket™......... e S o 1
32 C 56209 . SEAT-socketspring .. ... . ..uieeinienniienii, [P
-3 G 45175 CLAMP-ASSY -socketassy ...........ciiiiirimcrniinnreeins 1
- 16- 836 BOLT - 1/2"x21l’4"NF hex .o T
34 132- 104 PIN - cotter, 3/168" X8 . it iee e i
.35, C - 55889 STUD - ball, socket & cylinder.......... .. e e -2
36 13- 410 BOLT -1/4"x5/8"N.C.,hex .......... P S P ' 4.
7. 92 . 4 LOCK WASHER - 1/4" SAE. .. .. e ey 4.

) 1
Lo S _‘ ] .
R TS STt SN s
T L e T VGENERAL |NFOHMATION K ‘
R T - L . C. .
Yote s 4‘ S N — = 1 ‘r;’. _'_1: S . Vs
B ) {-' - - ; .-1;. o ‘-. ..—'\ Y.L ;“ T - e
- o i - el e - ) .
. . ' ) o wo - .
. f'\-u L - . n - . - -, K i Ny :‘::. ’l’f; @
o N " - ‘,--' - N o N .~ "‘1 ” A . A .
' . . Pt ) . T . K s sk - e .
’ B e )
"‘DEX“‘ o S e e J PARTS onoens
l, ' - - - - ! l . “-a

= ‘Cortect- part number.

P
1‘--""

All orderS'must mclude the followmg 1nformat|on

‘2 Compiete,descrlptlon of part of component

- anE-

3. Total quantlty of each part or cornponent

4
- Prqduq-t model -number.

© 6. Method for senclmg the parts

Complete and correct address.

.CATALOG REVISIONS

".for your catalog A notlce W|I| be lSSued

IMPORTANT ‘Put all re\nsnons into the catalog as :

soon as posmble

RIGHT HAND AND LEFF HAND

: IDENTIFICATION

" B, Al necessaréf product ‘identificatlon numbers. . _ ‘

‘. As the prodisét changes, new pages will be available

The words right hand (RH) and teft hand {LH) as used

in this catalog indicate the direction while you are in.

the operator s seat’ m the normal operatlng position. -

- INDENTED DESCFIIF_’TIONS

. An assembly can have many components. The com-

L - : = ALPHABETICAL INDEX. '
- 3 p ~ - ENGINE. SECTION
A N )
y : Fuk PAGE : o PAGE
T -AirCleaner . ..... .. ... ...\ e A 1% ' .Flywheel e i .. B
Battery..' ........ e T 59 . Fuel Pump ... ..o00 . vl 15 .
Breather, Crankcase ............. 17 Fuel Systemn . .............. . .... 15
Camshaft .......... ... .......... v B Gasket Kits e~ . . . .. ... ... ... .. . 7-9
. Carburetor ...%. ... . .. . . . . ..., 15-19 "Governor. ... .. T Lo 13-21
" Choke Linkage .. ...:..........: 19 Muffler ..o oo o oL o 23
.Connecting Rod .. .............. . 5- Shields . ....... ... 2123
Crankshaft . ... ... . ............ 5 QilPan , .. ........ e o1
Cylinder Block. .. . ... ... .. 7-9 Riston .. . .. 5
Cylinder Head - . .. .. .. I, L. 7-9 "PTOClutch, ... ......., e . - 25
Electrical System ... _....... ... .. '65-69 Rotor, Ignition. .. ....... .. ... ... 13
- Engine Block &. Attachlng Parts AU 7-9 Spark Plug . ............... ... 65-67
_Exhaust System . ... ... . 1 <1 -1 R P . B3
‘Filter, Breather . ... .. .. T N Y Tank, Fuel . ... ...n .. ... ...... 15.
Filter, Fuel . ...... S A T - R Throttie Lmkage .................. 19
Filter, Oil . ... ... ... ... . .. 1M, VMalves ...l 7-9
C : . I t wgr o :
..+ BASIC TRACTOR SECTION
Axle, Front . % ... ..l 00 39, | Hydraulics ...l 45-61
“Axle, Rear "% .. ... .. ... ... ... 43 Adapter, Pump Drwe ........... 55
Baffies & Shrouds ............... 21-23 Hoses, Lines & Fittings ......:.. 4561
) " Brakes . :....n... S SRR T 41 . '‘Motor, Hydraulic Drive . . .. ... .. . BB
E C’bntrol Speed .....: [ ‘59 PUmp ...l 53
Decals .......co..ivuiuuin..... - 71 Valve, Control . 57"
Electrical System . ............. .. 65-68 Linkage, Valve, Control T 59
F27 Three Point HltCh Adapter ....... 85 Hydrautic Lift. .......... ... ... 61
© Fenders . ... ... ..o L. . 3335 .. _ PTO (Hydraulic) . .........«.. .. 73-75
s Frame........... W et . 27-29 T onstruments ... LU Lo 65-67
" Grille .. ... . N e 30 K22 and K24 Sleeve Hitch ... ... ... 81
y H13 WeightBox ... .:......... L. 87 L11 Counterweight Kit:. . ... ... ... 85
. H18 Counterweight Brackets .. ... .. . 87 * Mounts; Engine . s e 27-29
"HFC34A Flow Control Kit . <. . ... .. 77 Mounts, Heat Exchanger .......... © 45-49-
"HFC340 Flow Control Kit-. ... .. ... 79 . PTO Clutch {electric) .. ... ..... .. 25
: HH34 Th_ree Point Hitch .-........ 83 Reflector, rear. . . .. R , 69
HP31, HP41 Hydraulic PTO. .. .. . .. 73 Seat, Operator’'s . .. .......... ... 33:35
HP34 Hydraulic PTO . ... ........ . © 75 Steering, Power ...........:..... b 51
-Headlights ............0....... 69 Steering Wheel & Gear lmanuall 37
Hitch, Tow - c:vu e vtn 2ol 59 Tool Tray ... ........: e . 33-35 .
Hood ... .. ... .. .. ... e...... "31. _Transmission ............... ... 43
) " Wheels, Front & Rear .......... .. .41
‘ ‘ - WW30, WW30W, Ww40 Wheel - B
o . Welghts...‘..t.., ...... C i 89
. L ‘ .
g - \‘-. , ‘
- 5
. “‘ . R




-

\ A MODEL 3016PS 331BPS .'ﬂZOPS 4016 4016PS 4018PS 4020PS COMPACT TRACTORS 5
i
o o . PISTON CRANKSHAFT FLYWHEEL AND CAMSHAFI' ‘
() © . . REF.  PARTNO.  DESCRIPTION . o ‘REQ'D
i T P C ,40793 PISTON - standard, {lncludes pini and retalnlng rlng) e Ll 2
1 C. 24932 PISTON - .005 {0.13 mm) oversize (includes pin.and retaining ring) . . . 2
. 1 C 40794 PISTON - .010.(0.26 mm) oversize {includes pin and retaining ring) .. 2
, -1 C. 40795  PISTON-.020{0.51 mm) oversize {includes pin and retaining ring) ... = 2
S 1 C. 40796 PISTON - .030 (0.76 mm) oversize (includes pm and retaining'ring) .. . 2-
: 1 C . 24936 PISTON - .040 (1.02 mm) Dversme (includes p|n and retaining ring) .. .’ 2
7 . 2 C . 29972 CPIN-RISION e e e L. 2 .
- 3 . Cc 20241 . RING-retaining ... oo vt 4 .
) 4 C  29739- ' RING SET - piston (standard) ..... e 2.
) ‘ 4 C 24938 RING SET - piston .005" (.13 mm) oversize .:.................... 2
! : "4 c 24939 " RING SET - piston .010"” {0.25mm) oversize . .. ................... 2
' N C. 24340 .- RING SET - piston 020" (0.51 mm) oversize . . ..........co.. .. 2
- C 24941 RING SET - piston .030"' (0.76 mm) oversize .. ..................... 2 s
. 4. C 24842 . RING SET - piston .040" (1.02mm).oversize . . .................... 2 |
5 C 29750 CONNECTING RQD - (standard) includés nut arid bolt .
P ' ‘ {3016PS, 4016, 401BPS) ... i -2
-6 , C 29751 - CONNECTING ROD - .010""(0.25 mm} undersme includes nut & bolt
) ' : o ) (3016PS, 4016, 4016PS) . . .. ..o e e e .2
5 C 20204° ' CONNECTING ROD - .020" {0.57 mm) undersjze lncludes nut & bolt
T S (3016PS, 4016, 4016PS) .. ... e A A -2
"B C: 20205 ° . CONNECTING ROD - .030” (.076:mm) undersize, lnciudes nut & bolt-‘ :
. C : (3016PS, 4016, 4016PS) ... . ... o T 2
b C ' 25383 CONNECTING RQD - (standard) includes nut & bolt - -
C P - (3018F'S, 3020PS, 4018PS, MO20PS) . L 2
‘5 .0.C 25384 - CONNECTING ROD - .010" (0. 5 mm) undersize, mcludes nut & bolt U
' ' ... (3018PS, 3020PS, 4018PS, 4020PS) .. ... ........ 1. ... 2.
5 ol 25385 CONNECTING ROD- .020" {0.51 mm) undersize, includes nut & bolt '
o ‘ (3018PS, 3020PS, A018PS, 4020PS) ..t e 2
B c 25386 ‘ CONNECTING ROD.- .030"! (0.76 mm) undersize, mcludé’i‘. nut & bolt ' i
‘ - ) - . {3018PS, 3020PS, 4018PS, 4020PS). ... .. e e o2
6 - c 25774 ..BOLT - connectingrod 5/168 " special N.F. ... ... ... ... ... 4
T C 125775 | " NUT - lock, connecting rod 5/16"* N.F. .................... ... 4
8 - C - 20223 RING-retaining............ e 1
© 9 C 24325 HUB - governorcup . ... .. PR T e e ) 1
10 C 24326 ©  CUP-govemor .. ... e i U PPTURDUTEEE P ‘
n 211- 216 - .. BALL-governor............ .. e PR 5 ;
12 126- . 9. KEY- woodruff 1/8" X 1/27s & .00 1. /
13 -C . 32468 . . CAMSHAFT - {inciudes pin} (3016PS 3018PS 4016 ‘
LT o 4016PS, 4018PS) . . ..o L 1
13 C 32469 . CAMSHAFT - {lncludes pin) (3020PS 4020PSJ ........ e e 1 ;
14 C ~ 22261 - GEARASSEMBLY- camshaft e e e 1 ;
15 G 20229 - WASHER -thrist ........ PR SR e - T8
16 C 20233  PIN-center ............. P . T
17, -C ' 32284 CRANKSHAFT - engine, (3016PS 4016 4016PS) ..... e ‘ 1.
17 .c 32285 CRANKSHAFT - engine {3018PS, 3020PS, 4018PS 4020P5) Ceeeaan 1~
. .18 126- © . 9 - KEY-woodruff, crankshaft gear......... BT P 1
19 C 20218 RING - retaining . U T SO e A
20 C °20219 ° - WASHER-special .. ........... [P e - 1
! 21 C - 22962 GEAR -crankshaft........ . P PN AP 1
2 “C 31976 . - _ KEY-square, glutch . ... ..o i D . T
23 C 32286 . FLYWHEEL engine.........0... .ccioiieenenn 1
24 C 20226 - . GEAR-ring flywheel .. ....0 ..o 1 .
.25 C 32473  BOLT-flywhesl............ e S S S
26 . . C 32463 WASHER specnal ...... e PP p e o
27 C. 20303 -WASHER spemal. e e e S
- 28 C . 32464__- SCREW Z#10- 24x 3/8flange lock. ... ... S S 6
( A ( 29 --CT773287 . SCREEN -flywheel ...... el P S et 1
) T T30 C° 32288 . ° KEY-3/16"” x2" special, ﬂywheel . e o
Printed in U.S.A. . y o S 1 July 1998




" MODEL 3016PS, 3018FS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

. - : ,/I ’
CYLINDEH BLOCK . 2 ‘ ,’-‘ '
3 I e B 1 PART NO. - DESCRIPTION L ‘ - REQD
S . : ‘ Lot S P T 33243 BLOCK ASSEMBLY - shor‘t {3016PS 4016, 4016F’5) |ncludes"o
- e T ‘ cylinder and crankcase, all bearings, . crankshaft camshaft timing'

) _ ‘ : : . . . .. gear, connecting rods; pistons, piston tings, valves, oil pump and ,
e . L R N » S ' o _ ' . T " breather tube (does not include gasketset). ...................,. 1
. . . ' : : ‘ C : 0 ‘1.7 ..C 33244 . . BLOCK ASSEMBLY - short { 18PS, 3020PS, 4018PS, 4020PS)
oo - “ineludes cylinder. and crankcase, all bearings, crankshaf‘t camshaft,

Printed in U.S.A. s L o . e July 1995

timing gear, connecting rods, pistons, piston rings; valves, oil pump C
) REPTE . and breather tube rdoes notinclude gasketset) Sl 1.,
2 41- .26 - PLUG-welch.............. e e e 1
.3 . 113 208 . BOLT-3/8"-16x1-1/4". . .. .......0..... e . -5
.4 C = 20256 . SHIM - end play, crankshaft (,005) - . . . . P A P < UAR
5 C: 22618 BEARING - crankshaft, rear (includes thrustwasher) [standard] ..... BN
! 5 c 22619 BEARING - crankshatt, rear 002" (0.05 mm) undersize. . ...~ .. ve
5 .. C 22620 - BEARING - crankshaft, rear .010” {0.25 mm) (ndersize. . ......... - 1
! 5 'C 22621 - BEARING - crankshaft, rear .020” {0.51 mm)/undersize........... .. 1
) b- C ‘22622 - BEARING- crankshaft, rear. 030" 10.76 mm)undersme. Gl w1
;. b B - C 20267 = . WASHER -thrust .. ... P, R , 2
07 £ 20268 GASKET -bearingplate . ........0 .c. ude.. ... e et -1
‘'8 C . 20269 PLATE - bearing, rear ... .............. F AP DI
"9 C . 20270 - - BEARING - camshaft 3/4" length (ser\nce part 135/16" Iength) s C2
: ;10 . C' 20271 ' SEAL-oil crarkshaftrear .. ... ..: e P : 1
f1 - C 120272 PIN - drive, bearmgstop..,‘..’;...‘ ............ P 4
;12 . C 24946-  TUBE-ol...... .1
f13 .C 29974 ' INSERT - valve seat, exhaust (standard} ... ... e T 2
fo13 C 29975 | INSERT - valve seat, exhaust .002” {0.05 mm)oversme ...... Teeeen, 2.
13 C © 29976 © . INSERT - valve seat, exhaust .005" {0.13 mm) oversize .. .. [.m .. ... 2
i 13- C 29977 INSERT - valve seat, exhaust .010"* {0.26,mm) oversize . . . ...." . . .. © 2
13 C.. - 28978 INSEHT valve seat, exhaust .025" {0.64 mm) oversize . . . . .. A : 2
fooo 14 c 20287 INSERT - valve seat, intake (standard) . ... .. s e wee 2
. 14 C . 20289 . ' INSERT -valve seat, intake .005"{0.13 mm) oversize :........ A 2.
; 14 C 20200 INSERT - valve seat, intake .010”" {0.25 mm) oversize ......... R -2 .
.14 'C° 20291 . INSERT - valve seat, intake .025" 1064mm)0ver512e B 2
-5 .C-" 20285 BEARING - crankshaft, front, flanged-{standard) . ... .... A S |
15 'C 20296 - BEARING -crankshaft, front .002” (0.056 mm) undersize ............ I B
15 ° -C 20297 . . BEARING - crankshaft, front .010” {0.25 mm) undersize .. . .......... " 1
| " 18 C 20298 BEARING - crankshaft front .020" .(0.51 mm)undersize-~...... Lt T .
| 15 c 20299 BEARING - crankshaft, front .030" (0.76 mm) undersnze.: e 1 '
r 16 - C 32278 GUIDE - valve, exhaust........ ... e e -2 A
16 C 32275 GUIDE-wvalve,intake .......... ... ... ... ........ e .2 o
19 192- 21  LOCKWASHER-3/8"....... P L S - S ,
.20 -C . 23320 "PIN - alignment, gearcover....‘.“ ......... e o2 -
’ 24 C. 20250,  COVER-valve.......... IR e Ll I S S
‘ - 26 C 20251 GASKET --valve cover ..... e P 2 oL
| e . 27 Cc 20276 - TAPPET -valve (standard) .. .......... L e e .. 4 .
: ~ .27 .G /20471 -TAPPET - valve .002 (0.05mm} oversize .................. e o4 o
27 C + 20277 _ TAPPET - valve .005 (0.13mm) oversize . ........... PP, T 7
- s 28 “C /32272 VALVE-intake ....,.............. e e .2, S
29 C- 32273 VALVE-exhaust.......... S A -2
L - N 30. 13- .- 132 BOLT-1/4". 20x13/4” ....... el e P A A
31 C- 3276 - SPRING-valve ........:........ F ST SR SR o
32 C. 32277 = LOCK-valveandspring ... .........o....iooiiieiiion ... .- 8 -
sy - B _ - ‘ ~ .
> . . o — .
g o . .




PRI, S T

' MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS | 9

REF."
~
35
37
a8
40

- 41
42
- 44
45
45 -

.
)

PART NO.
.C 40797
C . 29979
.C . 32279,
.C . 32280
c . 323
.C 20248
C 32440 .-
. C 20047
L€ 3282
C 29981
C" 29982

Printed in U.S.A. -

. CYLINDER BEOCK =/

'DESCRIPTION' ~ . = - KR . REQD:
.SEAL-intakevalve ...... . .. P e -

GASKET-head ......................: e ]
HEAD - cylinder R.H. ............ e I L

HEAD -eylinder L.H. ....0.cooocvo o, SR :
RETAINER -valvespring ................. e e '

2
1
1
‘ . 4
WASHER-5/16" ... .~........... e e 18
BOLT-head 2-3/8"long ... ..... P - 18

WASHER - 1/4""copper.. :. ... 0. .%,".... T e o2

: 4

1

1

CAP.valve........... U e F "L

- KIT - gasket, complete engine {does not include bearings) ... .. P

KIT - gasket, {carbon removal/vélv_e grind} .. .. Lo .

v July 1995




© MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 40,18Ps, WZOPS‘COMPACT TRACTORS . 11
‘ . OIL BASE, PUMP FILTER AND FILLER TUBE
" i+ . P N
St _ REF.  _PART NO. .. DESCR!PTION - ‘ cLo L. - REQ'D
g 1. "C 32290 DIPSTICK - oil level lndlcator ....... D R
2 C 32465 O-RING,.... e e U e T 1
3 C 32201 Bﬁ’ACKET\fmtube..._.......‘ ................................... 1
4 C 32292 - TUBE:-oilfill ..... e e 1
5 - c 32293 SEAL-tube -............ A e . R
o 6 c 32466 ~  SCREW-#10x1-1/4" panhead .......... A 1.
: 7 C 32467 NUT - speed {typeU) ............ P Ll 1,
- 8 C . -.32289 " BASE - oil {includes plugs) . .. .. . . T PO L a1
9- C . 29984 GASKET-ollbase..........o...... 1 .
10 . 192- 21 . ' LOCKWASHER-3/8° .........,... A S 4
i 113- 252 BOLT:-3/8”-16x3-3/4" .. oo i e & ..... -4
12 . 21 .3 PLUG-cilbase 3/8" . ... . ...... ... ... ... .. ... LoTeels 2
13 . C’ 23321 , CUP-intake, oilpump .......... U, e e, o
S8 c 20585 - ADAPTER - oil filter . . ... I T A W R
- 17. C. 20331 ' WASHER-5/16" cOpper. ... . A ST S .2
- 18 13- 1103 - BOLT-5/167-18x1" ... ....0 oo .., D 2
' 19 ‘C' 25389 - DRAIN - oil filter ....... e e e C
20 182-  525-  BOLT-#10-32x3/8" ...... ST 2 *
21 C 32462 GASKET - oil filter adapter.............. R S PP 1
. 2 c-. 26191 FILTER -oif...,.\0 .o . e R 1
L VK SCT 29734 - PUMP-0Il L e T
Y 24 C '~ 20325  KIT-gasket, oilpump......0.....00.. ... S 1
- 25" 192- . 19 'LOCKWASHER -1/4" ..., ... Lol e el e 2
C . 26 C 13- 4 " BOLT-1/4"-20%1" ... ... D U D .
o 27 C. 32474 - BOLT -3/8" - 24 x 7/8" oil’ bypass 1., ... ..... L e P
28 C 20574 WASHER-3/8" copper. ................ 1
.29 C - 20320 °  SPRING -oil bypassvalve '........ e e 1
30 C 20322 VALVE - ofl bypass ..... e O TR |
31 221- 8 - REDUCER-pipe3/8" - 1410 1/47 "\ . ... .. .. ... .0 e, 9 -
32 . "C.. 19473 . NIPPLE-pipe2.5” .o . \ooeereniein. e T 1
33 'C ., 14906  GASKET-oildrain ........... Ui e S . 1
34 S C, 14399 PLUG-oildrain’.... .............. P B 1
" 35 - C 33222 BAFFLE - air, oitbase ". .. ... ... ... . ... v ... ... ’ 1.
36 182- 525, 'BOLT - #10'-32x 3/8™" .... ... D e “..... .- UAR
37 C 20577. . SEAL-oilfilter ., ... ......... e, e P 1
38 C . 33949** . 'NIPPLE - pipe 3.5" . ..........: PR o 1
39, 218- 5154** CPLUG = 1/27 220 o e e 1
. **Use PIN and after; = ..
. " 3018PS - 14181900 T ,
T 4020PS - 14184000 - T : ’ » :

OIL DRAIN




.12', S T o - e T > o A : I h,I'I;_'MODEL 3016PS, 3018PS, 3020PS; 4016',‘.4016P$. 461BPS.'4020PS ¢0MPACTT§ACTORS 13
| e _GOVERNOR GEARCASE AND.IGNITION ROTOR -

" .+ . 'REF.  PARTNO.  DESCRIPTION ° R . Reqp

. 1 C’ . 32457 . GEARCASE ASSEMBLY -governor ........0... ... ... ... . .. 1
, . n2- C 20805 BEARING -governorshaft. . ........ ... ... ... .. el 1
, ' 3 C * 22632 .. SHAFTANDARM .................. T SR R
4 C = 20307 - YOKE - governor shaft . :.........0.. ... T S '
5 182 .84 SCREW:#8:32x3/8" ....... e S ol 2
~ 6 - C . 20309 + PIN-governareupstop .. 0o .. ... ... . [ B
A C 20310 | SEAL-oil, governorshaft .. ....... S '
N 8 211+ B .." BALL - bearing, governorshaft . . . . . e, e re e o
"9 C 2012 - SEAL-oil crankshaft... .. . .. ... JE B
_ 10 .0 20313 . GASKET-mounting...... ....... .. ....... N a1
3 : ’ . 1 M8 1200 BOLT-5/16" S 18x1-3/4". 0 L 4
12 . 20331 - WASHER-5/16" copper.......... e e ..ot B
<13 € 20412 TUBE - vacuum port {included in assembly} ... ...... PR i A 1
~14- - 'C" 29985 ° STUD-gearcover:.. ... e R T
o 15 7 1311 911 NUT-5/16"-18........... ...... AP
i , 16 C ' 29989 CLIP-retaining ................. e e 1
. 17 -C 20345 "GASKET--plate ...".......... T, P SR
18 C ‘32452 . PLATE-plungercover................ e S PR I
, 19 C 32297 . ROTOR-ignition... ... S DR
' .20 192- .19 LOCKWASHER-1/4"" ... ... e e e 2
2 113 2 . BOLT-1/47-20x5/8" ... .icoo........... 2
- )
\ ' |
I 1
ERN—
. = -
| .
— ‘ B 3
CY - (0

U N - . pdntedinUSA. o R July 1996




.

MDDEL 3D1GPS 3018PS. 3020PS 4016, 401BPS 4018PS 4020PS COMPACT TRACTOFIS

REF. ' PART NO.
1 C.° - 29868 -
1 C . 29869
2 C' 29969
3. C 2994
4 . C 29982
B C . 29953
8 C 40896
ST el 18227 19
8 13- 65
9 13- 121

10 192- 20
1 C . 26202
12 113- - 103
13 .C. 20360
14 C . 29388
15 - 195- | 2027
16 NSS
17 C 29989
18 182~ 589
19 NSS'

.21 T c 20411

2 . NSS ,
23 C °.32376
4. T C 10878
225 0 .0 720412
26 C 33406
1 ‘'C 10678
2 - C: 28962
T3 . NSS .
4. NSS ...
5 C .. 11529
5 - C 44819
6. - - NSS . -
- 7 C " 23527
.8 C 14890
g9 - . C 32376
10 C . 31978
1 C 24689
_'12' .

187- . 1036

Printed in U.S.A.-

FUEL SYSTEM (ENGINE)

. DESCRIPTION

CARBUREFOR fuel !3016PS 3018PS 4016 4016PS 4018PS)
repairs page 19 ., . i i i e e e
CARBURETOR - fuel (3020PS, 4020PS] repalrs page 19 ........
- GASKET - carburetor mounting ..0.. . ..o
Y Rl 0 1 3T« R Pt A
ADAPTER - carburetor ..., .. RO e
GASKET - adapter. . . .. e T T

MAINIFOLD -intake . . ... vl e e

LOCKWASHER-1/4” .. ... .. ... ... . e
BOLT-1/4"- 20x13/8”..'....- ......... e
BOLT-5/16"-18x2" ............0.0 ..., e s
LOCKWASHER B8 . . S,
GASKET - manifold -. . . . .. e N
BOLT-5/16"-18x1" ............. e . e
CLIP - retaining, control rod to carburetor .. .. ... ..... e P
ROD -governorcontrol ... ... ..o ... . i vt

S WASHER-B/16" o e et

HOSE - fuel[useC28937cuttolength),..' .......
PUMP -fuel ..... ... ... .l .t L
SCREW - tapping #10 - DAXE8 .

'HOSE - vacuum (use C28937 cut to iength) ............ e

CLAMP - hose 1/2' (wnre) ................ TR

.CAP - fuel outlet e e e,

CLAMP .hose 7/16" (wire) (use C32376) T
CLAMP hose 1/2" {worm drwe) e aeeanana. e e
ELBOW -hose90° - ..........n..viu.. e e e

TUBE-vacuum- ...........00 ..., e e T

SPRING - governorrod foptionall ....... ... .. ... .0 00

L

FU EL SYSTEM (TRACTOR}

ELBOW hoseQO"............._s........-......: ...... A
RETAINER - fuel line..:. ... e
HOSE - fuel line {use C28937 cut to Iength) ........ e .
TANK - fuel (use C44818, C44819) S
CAP - fuel tank. tincludes insert) {1.5/) ... L L L
CAP - fuel tank (1,70 ) . . e e e oL
HOSE - fuel line (use. C28937 cutto Iength} R e B
LINER-tank..... .o . o . . 0 oo . S e
CUSHION -fueltank. . :..cc....... ... e VU
CLAMP - hose 142" ....... [
FILTER - fuel ..... R SRR U, QR
CLIP="J" fuel lineretaining .. \.... .0 .0 .o il
SCREW-1/4"-20selftap... ... N ... ... e e e

15

REQ'D

_..M_l_l__n_.n._al\:ma').p.mm_a'_a—a_n_l_n_;

e T = T o B )

. . July 1995

-




-3

]

.

' MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS |

Iy

D
m
.m

. A

. ﬁrinted

7

NOZ000OZ0000006

H

ML N
-

in U.S.A.,

o

PART NO.

26703

| 32302
. 22581
. 22424

911
32303
1036
"152

516
29946

37304

29948

. 32376

32305
33247
30033

32306

71~

32451
133246
20490
- 20493

20536 -

20504

CPRECLEANER . . .. oo 1 TR
ELEMENT. - air cleaner Seley Ll \ :

. NUT-5/16"-18flange ... ... R PP

* HOUSING -aircleaner ......._......... e

. ‘BOLT - 1/4"" - 20 x 1/2" tapping, 'washer head

" SUPPORT -aircleaner-. ... ........... o PR e, C

" GROMMET - subber

. VALVE - breather cap

AIR CLEANER

DESCRIPTION - ' .. REQD

NUT -wing 1/47-20. ... oo i o
COVER -airclganer. ... . .....c...0. ... P

SCREW - machine #10-32x 1-172" .. ..., oo i o
WASHER-#10 . ......... e PP
DEFLECTOR-air. ... .0 . it inie e e e
TUBE -airintake .:..........0. oo v e TR .
FILTER - breather . ‘

CLAMP - hose

TUBE - breather -...... TS

..........................................

COVER-eglement...........0........... e S .
NUT - lock 1/47-20 .. .00 ... FE

SPACER -aircleanerstud ............ ... ... ... i e

HOSE-breather ... .. ....... ... . .. .. .......... e o
/0" RING - breather cap ..
SCREW™ #8x 3/4" self tap -
"CLAMP - breather cap

........................................

.......................................

>

.

PN

* -
- I_
- ke
B - 2
B
.
.
-
N
- -
. -
bt a
t
L] - -
. -
.
= El

.1?




' .'».,:-.v "

MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS-COMPACT TRACTORS

REF. = PART NO. DESCRIPTION |
1K C 33468 CONTROL -throttle . . ... ............. ... ..... e
1 C 37226* CONTROL - throttle .. . . . . . e e PPN
"2 NSS HANDLE - throttle controf orange {use C35291} R
3 - C 31893 CONTROL - choke . .. ........ e e e e SR
3 C :37227* CONTROL -choke.............. e e
4 C- .30074.. HANDLE - choke control, black e e
5 C 27233 . CLIP-doublecable............ e [
6 192- ' 18 LOCKWASHER - No. 10 (early productfon} ........... e
7 C 34117 NUT -No. 10 -24flange lock'. . . .. ... .. ... . . .. ...
"*B - 182- bBI BOLT - No.10 - 24 x 3/4" phllllps black ...« ...... .. ..
9 C 22369  BOLT - washer head #10 - 32 x BAG” oL
10 C 29957 BRACKET -chokecable . ... ... ... .................
.11 € 29506 = CLIP - retaining, choke cable . .. ..,.. . ...... PR
12 187- 1511 ° SCREW - tapping #10 - 32 x 1/2" .. . ;. ... e '
13 . 13- 1 BOLT -.1/4°" < 20 x 1/2™ ... .. PR P
14 '~ 131- 934. . NUT - 1/4"" - 20 flange lock e e
15 C .37536* -“BRACKET - wire standoff............... A
16 C. 31977* . ‘CLP -'wire". . ............. e e
17 113- 4* _BOL'F—'1/4”".-20x1”_..5.‘.-..“‘;4. S
18 129-- 101* 7 NUT -.1/4" - e S Y
19, C 35291 * KNOB chok.e and throttle, ... ... P e
CARBUHETOR
. € 29868 CAHBURETOR fuel {3016PS 3018PS 4016 4016PS 401 8PS) - -
e C 29869 CARBURETOR' - fuel- (302OPS 4020PS} S L
. € 29965 KIT - float .. ... O T,
.2 C 29966 JET - power (3016PS, 3018PS, 4016 4016PS, 4018PS)
+.2 - C 30015 JET- - power (3020PS, 4020PS).,..............‘ ......
'3 C" 29967 JET -idler ......... 0. ... L. I Lo
C 29962 KIT-repair . .............0.......... RPIPE P '
"4 NSS GASKET AND-SEAL PACKAGE. e e e e T
5 . C 29869 . GASKET - mounting .. .....
6. NSS. . SCREW AND PLUG PACKAGE .. ... .. e
7 NSS - . VALVE-inlet................ ..... e e e .
8 NSS .- VALVE - Idleadjust e e e D
9 ' NSS SPRING - tensmn ..... L [N S

Printed in U.S.A,"

CHOKE AND THROTTLE -

19

REQ'D

| NG QU QT S Al N QT g §

© July 1998




fp

CHNoA WM
- : .M

-

Printed in U.S.A.

PART NO. .
C . 32308
163 22
c 32444
C 32445
187- 1073
195- 102
C 32446
187- 1073
C ' 32447
195- . 518
" C - 20376
C. 29506
C 28719
187- 1511
-182- . 49
C 20371
C . , 3231
i21- 3
195- 102
C 20375
NSS :
NSS .
' 187- 1036

" . WASHER-1/4" ...
.BUSHING - @rm, governer -

- o | y o L . MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4078PS, 4020PS COMPACT TRACTORS -
- BLOWER HOUSING AND GOVERNOR

'DESCRIPTION -

HOUSING - blower :

SCREW - tapping, washerhead 1/4" - 20 x 7/16'"
HOUSING - cylinder air L.H. '

"HOUSING zeylinderair R,H. .. ... ol oo 0 "o,

SCREW -tapping, washerhead 1/4™- 20 x 5/8'" .
WASHER-1/4" ... ...

BOLT -5/16" - 18 x 3/4"-washerhead

CLAMP - wire ........ e S P
WASHER - 1747 .. e e
SPRING - governor

SCREW - tapping #6 - 32 x 5/8"

. SPRING - idle setting .

.........................................

ARM -governor. ........................... T '

BOLT -1/4" - 20'x 1/2” washerhead

SCREEN - hlower housing (not used)
PLUG - screen {not used} g

..............................

BOLT -1/4" -20x1/2" flangelock ........... s . L

....................

e e e e

"SCREW - 1/4" - 20 x 5/8" tapping, washerhead

" CLAMP -cable......... R
* BRACKET - cable_ N e
" SCREW - tapping #10-32x 1/2" T TN

N ‘21"

REQ'D

b-—l‘—.—;MN—‘—‘-‘—‘ddf‘b—‘hMNM—.-‘—‘—‘

July 1995



. N , ; , . ] oo ) o o ‘ . “a. o : , N . L . . . oo
2 i B o L . . : i o oo © . MODEL 3016PS, 301BPS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS
. B . B - N . f:—’— '
5 . EXHAUST PIPES AND COVERS
s REF.  PART NO. DESCRIPT1ON
"1 C. . 3231 . COVER - exhaust pipe L. R
, .2 .. C 7 32322 COVER - exhaust pipe R.H. . ... .. P e e .
v - 3 C 26207 TGASKET -exhaust: ., .o o e
4 C 32324- - PIPE-exhaustR.H..........0.. .. .. ... ... ... ..., ..
5 C 32325 " PIPE-exhaustL.H............ A L.
6 8. B2 . BOLT-5/16x5/8" sockethead ™ .......................c......
7 192- . 404, LOCKWASHER S L e
8 . NSS ‘ SCREW - 1/4" - 20 x 3/8" washerhead {use Cighsgﬂ ........ S
| - - C o 347 CLAMP - exhaust ........................................ .
‘ C -0 129 102 NUT-B/18"-18 ... e e
| 10 €. 32455 CLIP - 0"  Wire o oot e e
- M1- ° 187- 1908 SCREW - #10 - 16'x /87 .. ..o . ..o .o
12 . 183 70 LOCKWASHER #10 external tooth ....................
v MUFFLER AND SHlELDS
1. C . ' 31597 SCREW 1/4” 20x1/2b|ack e ............... PRI
‘ 2 <. C. 31415 SHIELD - head.baffle extension L.H. ........... e -
. 3 . C . 33425 - MUFFLER- exhaust e
4 .. 13- 208 U BOLT-3/8" - 16 x 1-1/4" .
b T192- 21 LOCKWASHER - 3/8" .. i i
6 . € 31420 . STRAP-MOUNtING .. oo et e e e e e
7 €. -31421 "SHIELD - muffler . . . .. S
.8 - 113- 3 BOLT - 1/4"-20x3/4 " hex. .. ... ... ... cooliiioiaoza o oo
] 131- 934 NUT-1/4"-20flangelock ... ... .. .o o i
10 187- 1036 - . SCREW-1/4"-20x1/2"s elf—tap .................................
J y,

Printed in U.S.A.

July 1995

23

REQD . -

L L S Y S - )

BN o NN = SR



24

-

1

. MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS -~ 25

REF. '~ PART.NO. .

- ¢ 33198,

C. 32382
¢ 32383 -
C
]

32384
- C-o 32381
C 33199

S92 T

WO~ DU WK

.. C
S0 C 31615
. C

Printed in U.S.P:t.

135 206
3200

31976

 PTO ELECTRIC CLUTCH

' DESCRIPTION

CLUTCH-PTO

BRACKET - anti-rotation . . . ;

................................................

'ARMATURE - clutch
ROTOR - clutch

- '

KEY - 1/4" x 1/4" x 117470 |

BOLT -3/8" - 16 x'3/4” (secure with teflon sealant}. . |
'LOCKWASHER -3/8" EO

SPACER : clutch
WASHER - clamping -

-t;\.A_zlf\.).d_b_-a_n_a_n

July 1995° -




_ 24;;

MODEL 3016PS 3013PS 3020P§ 40186, 401 BPS 401 BFS 4020PS COMPACT TRACTORS

FRAME FOOT, PADS AND BELLY PAN

. '3018PS : before PIN 14181900 - - - .
. 4020PS - before PIN 14184000 ' '
3016PS, 3020PS, 4016, 4016PS, 4018PS - ALL

3

PART.NO.- DESCHIPTION

REF. .
1 'c 33512  FRAME - main {3016PS, 3018PS, 3020PS! .................
© 1 _C° 34168 . _FRAME - main (4016) shown ., .......... e R _
1 C- 33514 = ' FRAME' main {(4016PS, 4018PS, 4020PSI e e e
.2 C 31610  SHIELD -oil tank . . ...« oo soon it
3 C 24137 . . SPRING ‘latch. . ... P R
4 C' 22023  HINGE - frame................... I S
5 ' " 131-°1318 NUT--lock ¥/2 NF. o
.8 €. 27508 . PIN-attachment. .. ........... ATCIC
7 131- 1352 O NUT -lock 3/8 " N.C.oflange . ... ... .. .. . e
9 113- 208 . BOLT -3/8" - 16 x-1-M& . e

.............

C' 30460 - .FOOTREST R.H. {3016PS, 3018PS, 3020PS) shown

10 ° C 30462 . EOOTREST £.H. (4016, 4016PS, 4018PS, 4020PS)
C ' 30464 - FOOTREST f.H. (4016, 4016PS, 4018PS; 4020PS)

11 - .121- 106  BOLT - 6/16" x 1/2” N.C. flange lock .

10 C,'- 30458 ° FOOTREST iL.H. (3016PS, 3018PS, 3020F‘S) '

12 .- € 31368 . CAP. |nstrU{:ent panel (4016) shown ... .. .......... . ... .

12 ~C 33488 CAP - instrument panei (3016PS, 301BPS 3020PS

, oo 4016PS, 401BPS, 4020PS) .. ... U -
13 * C 14730  SPACER - rear, frame (3016PS, 3018PS 3020PS} ........ :

14 . 192- © 23 LOCKWASHER - 172" . e et
15 113-7 424 BOLT - 1/2" - 13 x 1" transaxle mounting
15 166- _ 85 . BOLT - 1/2" x 17, 12 pt. flange ..
16 138~ 2073 _PIN - roll 3/16""x 1 1/4""
i7 C 18373 PIN - fatch -

C ‘31597 . SCREW -.1/4" .20 x 1/2" black
, C 33576 | SCREW.-- 1/4""'- 20 x 5/16" black
19 .C .30274 LENS - d|splay '
. C

C

....................................

31359 . COVER - access [4016) shown
. 33548 COVER - access (3016PS, 3018PS, 3020PS, )

o 4016PS, 4018PS, A020PS).. . e e

21 187-- 1036 SCREW - 1/4" - 20 x 1/2" self tap (4016)

21 C. 33576 SCREW - 1/4’" - 20 x 5/16!* black (3016PS, 3018PS, ‘3020PS
N . 4016PS, 4018PS,4020PS) ... ... ... ...
22 cC 31967 SCREEN - tower side. .~ ........ e
23 C 731389 . PAN - belly {4016) shown .. .....:.... e
23 . C 33580 - PAN - belly {3016PS, 3018PS, 3D2OPS e

S 4016PS, 4018PS, 4020PS).:..........’.........'....'.-'
‘24 C . 35067. RETAINER-beftypan 1. . .... e e e e
24 NSS - © RETAINER - belly pan short (use C35067 cut 1o Iength} P

8-3121-27

) cc '
S @BANNEE AN

27

 REQD

x® - .. . T v

- N W N =

—

©July 1995




B .o . . : ' o SRR I "~ . MODEL 3016PS, 3018PS, 3020PS, 401sf’-4o16Ps,_ 4018PS, 4020PS COMPACT TRACTORS -
o ' S ' - - FRAME, FOOT PADS AND BELLY PAN
’ 3018PS - PIN 14181900 and after .
4020PS - PIN 14184000.and after
REF. -* ‘PART NO. ~ ' DESCRIPTION . - S ' . REQD B}
1 € 44830 @ FRAME - main (3018PS) .". ... .. e .
1 C 44831 . FRAME - main {4020PS) . .% .. ..., .. .. o i 1
+2 . C 31610 SHIELD, - oil tank . . . ... . . O A
3, .C 24137 SPRING]-'latch ....:..... B S 1
4 C 22023 HINGE - frame . . . . . . e R o .2
5 131- 1318 NUT -lock 172 NF. o 2
6 C 27808 " PIN-attachment.:......... ... ... 0 ....i........0 2
7 . 7131 13627 NUT -lock 3/8"N.C.flange . .................. .. .... 4
8 . 113- 233 BOLT - 3/8" - 16 % 1-3/4™ . ... . o i 4
10 - C 37132° FOOTRESTLH. (3018PS) ... .. . ... . . v i 1
10 C 37134 FOOTREST R:H. {3018PS)shown ... .......... . ..... . 1
. 16 C 37136 .. FOOTREST L.H. (4020PS) ... . ... R 1 )
10" . C 37138  -FOOTREST R.H. {4020PS). .7 ... ... e 1
11 ° 121- 106~ BOLT - 5/16" x 1/2"" N.C. flange lock . .. ..... .. .. ...... , 4
12 . C 37167  CAP -instrument panel . . ..... . . et 1
13 . C 14730 - SPACER -rear, frame . ........ . [ 12 -
14 192- 23 LOCKWASHER - 1/2° ¢ .. ... e e 4
16 ° 113- 424  BOLT - 1/2""- 13 x 1""transaxle mounting ............. . "UAR .
15 166- 85 BOLT - 1/2" x 1*', 12 pt. flange . . . .. .. R [P UAR.
16 138- 2073 PIN - roll 3/16" x 1-1/4" ... .. ... .. .. .. . . ..., 2-
17 2C 183730 PIN-atch ... .. . 2
18 C. 31597  SCREW - 1/4" - 20 x 1/2"" black . ............ . ... ... . 4 ;
18 C'- 33576 | SCREW -1/4" - 20 x.5/16" black .. ... .. ... ... ... .- .8
19 C 30274 - LENS -display.................... e e R
.20 . .C '3354B ' COVER - access ..... A [ S PR 1 .
©21 C 33576 SCREW - 1/4'" - 20 x'5/16" black .. ........... ... Caw .2
.22, C 31967, SCREEN -towerside. . .... _............. .. ... .. e 2
23 C . 33580 " .PAN -belly .. ... N S P 4 .
29 C 35067 RETAINER - belly pan 1°". . ... [P S . . 5. ‘
24 NSS - ¢ RETAINER - belly pan 3/8" {use C35067 cut to length) .. ... . 1]
25" -C_ 45049 CUSHION-LH. .............. e sl 2
28" C 15410 -~ CUSHION - RH. ... . i e 2
26° C 45050 WASHER-LH...............«..... S w2 .
C 26 . 185- 2029, WASHER-RH. .. o0 o 2
.27 495- 520  WASHER - 5/16" . ... e e 2
.28 192- 200 LOCKWASHER.- B/16" . ... ... . ... .0 ... 2
S 29 113- 101 BOLT-5/16" - 18 x 1/2'". ... o, e 2 . .
30 C . 37140 . PAD-footrest L.H: .. ........ .. e e o 1
. 30" 'C 37141 ° PAD - foptrest R.H. [shown) ... .. .0 .. R . 1
8-3121-29 - July 1985 -




-t

WO NONRWN

MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS,

PART NO.
C. 31383
C - 37312

. C. 18362 -
132~ . 334

T 29314

30126

c

. L
€ 30004
C° 33467
C

c - 3161
121- - 106.
G . 45043
13107 934
C . 31597

- 187- 1328
C 31366
C 31612

" Printed in U.S.A.

- SPRING - release
"LATCH - hood

SHIELD - heat .

A4020PS C

I

HOOD AND GRILLE

. DESCRIPTION .
CHOQD. . e T .

HINGE - hood {not shown).is welded to hcod
ROD - hood hinge Ll
PIN :.cotter 1/8" x 3/4"
BUTTON - push, hood release
ROD - push, hood release’. .

BRACKET-hoodstop ...... ...

" BOLT-5/16"-18x1/2" flangelock ..................0...... .
GRILLE,. .. ..... e e T
NUT =1/4" - 20 flange logk ... .. S e IR L :

SCREW - 1/4” -20 x 1/2 black .. ... ... it oottt -
.. SCREW - #8- 18 x 3/8" ‘

SHROUD - headlight

OMPACT TRACTORS 37

..........................................
..................................
A N

= A N = B = aa

July 1995




" MODEL 3016PS, 3018PS; 3020PS, 4016, 4016PS, 4018PS, 4ozop‘s COMPACT TRACTORS

: i’rinted in'U.S.A. .

S

' SEAT FENDERS AND TOOL TRAY

. 3016PS, 3020PS 4016, 4016PS, 4018PS AII
e - " 3018PS - before PIN 14181900. o
4020PS - before PIN 14134000 .
REF. PART NO. DESCRIPTION '
1 ¢ 31020 . SUPPORT. - seat, front shown (3016PS 3018PS, 3020F'S} ..........
1 < C 03021 SUPPORT - seat, front (4016; 4016PS, 4018PS, 4020PS) ...........
2. c . 26827 ' SUPPORT - seat, rear (3016PS, 3018PS, 3020PS) ... ............
L2 C 7 27224 SUPPORT - seat, rear {4016, 4016PS, 4018PS, 4020PS) ............
.3 113- 427. - 'BOLT-1/2"x3-1/4” {3016PS, 3018PS, 3020PS) ... .. ..........
3 . 113- 1 - BOLT-1/2"-2-1/4" N.C, hex '(4016 4016PS, 4018PS, 4020PS]
4 113- 424 - BOLT-1/2" x 1" N.C.hex ... . ... e e
- L 113- 118 - "BOLT - 5/1_6”x5/8’ .........................................
5 192- 20 LOCKWASHER -5/167 . ... .0 cu e
. B 192- 23 LOCKWASHER - 1/2" ... o . T
.6 "C - 31004 ,,‘_TRAY toof . ... e e D
7. - C ,018429 0 PIN-seathinge. ... ... oL e i
8 c . 3007 . SEAT - shown (black} (3016PS, 3018PS, 3020PS) . ... et
8. ,C ° 30066 - SEAT- ‘black (4016, 4016P5, 4018PS 4020P5) ...................
"9 C 29812 CWASHER =special « .. ..o e
10 . 195 2175 . WASHER -5/16" x 1-1/4" DD ZINC e
MM . 13-, 102 BOLT -5/16" X 374" .o e
2. C. 31006 . SPRING -seatswitch ... 0............. i P :
13 121- 106 . BOLT-5/16" x 1/2" flangelock . .. ..ooouvu i,
4.+ C 33474 HINGE ASSEMBLY - seat ....................................
.15 C 26526 TCAP-SDIING ..
Lo16 C 14728 - GRIP-shiftlever ... ... . e e
N ) c 27524 LEVER -shift .. .. o e
18 195- 525 WASHER-7/16Y" -, ..o .
19 C 17216 SPRING -shiftlever-. ... .. ... .. . . . . ... ... ..... ...........
20 . €. 30489 WASHER . . .. e i
21 131-. 1216 NUT:lock 3/8"N.C.hex ......0.. o i e
2 . C ' 29305 CAP-spring. ................ e . . .
23 C 29306 SPRING-seat.............. SR it
24 -4 113- 102 BOLT -6/16" - 18 3/4" .\ . . e
25 C131- 9 NUT -5/16" - 18 flange lock . ... e e .
26 Cc 30942 REFLECTOR - red, rear fender ........ i e o
27 C 32386 FENDER - R.H. (3016PS, 3018PS, 3020PS) . .....:. .. ... e g
27 C 32385 FENDER - L.H. shown {3016PS;, 3018PS, 3020PS) ...
27 C - 32388 FENDER - R.H. (4016, 4016PS, 4018PS, 4020PS) ................ .
27 Cc - 32387 FENDER - L.H. {4016, 4016PS, 4018PS; 4020PS?. S .
28 182- 547 SCREW - 1/4" - 20x1/2” ........... TR e .
29 131- 934 NUT-1/4" o e

. REQ'D

T B ’ R A - - | ) " n ' - . ) ]

‘ w ’ .july"1995



PR

MODEI. 3016PS 3018PS 3020PS 4016 4016PS 4018PS 4D2OPS COMPACT TRACTDRS

'REF.

—
-

(Rl SN
WwrN =

NN
o, ph

26

S~ OOONDNNEDWWNN =

QWM NRO B WN

'y

'PART NO.

. Printed in U.S.A..

' SEAT. FENDER AND TOOL TRAY~

Use PIN and AFTER: .
"3018PS - use PIN 14181900 and after
4020PS - use PIn 14184000 and after .

DESCRIF’TION

C 44925 SUPPORT. - seat, front (3018PS) . ........... ...
. C 44926 SUBPORT - seat, front (4020PS) .. ... ........ e
C . 37266 .. SUPPORT - seat, rear- (4020PS). .. ............
© C 37265 - SUPPORT -seat, rear (3018PS). . ... ... ..... .. ...
113- 427 BOLT - 1/2” x 3-1/4"" {3018PS) .= ......... L
113- 441 . BOLT - 1/2"7"'x 2°1/4" (4020PS) .. ... ... ... ‘
'113- 424 - BOLT - W2 x 1" N.C. hex .. ... . e -
113- 118 BOLT - 5/16")_(5!8”'...:..‘..-._......'...'........I
192- 20 LOCKWASHER - 516" ... ... e PR Cew
. 192- 23 .LOCKWASHER - 12", Ll . SN
C 37017 TRAY-tool......o.. o0l IR
C ~ 16429 PIN - seat hinge . .... e @ e e S -
cC 37151 SEAT - operator’s . . ... e e Wt
C' 37299 BRACKET - switch™mounting ... . .. .. ...... s
113- . 2 BOLT - 1747 - 20 x 5/8" .. L T S '
C 44929 . COVER - shift lever (3018PS) . .. e
C 44930 COVER - shift lever (4020PS) : ... ... ... I
C 37462 SPRING - seat.-switch . ......... e e
121- 166 BOLT - 5/16'* x 1/2' flange lock. ! . oo .
c 37182 HINGE ASSEMBLY - seat. . . . . e e S
C 26526 ‘CAP -spring .. ....... e e e
C 10487 KNOB - shift lever . . ... ....... N ;
C 44931 . LEVER-shift {3018PS) . ..., .. ... ... ... e
" C 44932 LEVER - shift {4020PS) . ~ .. .......... .
195- 525 WASHER - 7/16" ......... S
.~ C. 10482 © "SPRING - shiftlever .......:... .. ......... N
132- 310 - “PIN-cotter 1/8” x- 1" . ... ... ... 1.0
C 37460 COVER-plate... ... .. S
C 29305 _ CAP-spring ..... P .
C 29306  "SPRING -seat........... e e o L.
113- 102 BOLT - 5/16'" - 18 x 3!4” ............ e ‘
. 131- 911 - NUT - 5/16" - 18flangelock .. ......... AU
C = 37428 . - PLATE - shift pattern (shown) {3018PS) ..........
C 37430 ' .PLATE -shift patter (4020PS) . ... .. e
C 37154  FENDER - R.H. (3018PS)........... S
C 37153 FENDER - L.H. shown (3018PS) ... ............. '
C 37156 "FENDER - R.H. (4020P5) . ... ........ e e ;
'C 37155 FENDER - L.M. (4020PS) . ............ RN
C 31597 . SCREW™- 1/4” -'20x V2" ... ... . . ... ..... .
T 131- 834 CNUT-14" L. S _
C- 42155 = PROTECTOR - tail light .. ... .. e e

—a

July 1995



.
m
k2

CONOOIBWN =,

: H
e

l MODEL 3016PS 301BPS 3020PS 4016, 4016F'S 4018P5 4020PS COMPACT TRACTOFIS

PART NO.

MAN UAL STEEFIING l4016)

" DESCRIPTION ~ :
BOLT - 3/8" x:3/4” N.C. hex

13- 206 . -

" C 26325

...................................

- WHEEL - steering

...........................................

C 29044

' C: 33940
- ¢ 29812
M3 241

C. 14207.
131 1352
C-- . 27501
138- 143
196- 541

‘¢ 44378 -
C 33945
195- 103

Printed in U.S.A.

Eﬁ-’ﬁ;‘a G aardbe s ammn L e

SHAFT - steering
WASHER -3/8" x 1.4"
BOLT-3/87-16x3"

WASHER -SHIM .. 0.0 s f e an e
NUT - 3/8" - 16 hex lock (tlghtentoatorque of45ft bs.} ... ...
. PIN-roll 1/4" -2-1/4" |
- WASHER - 5/8"
WASHER - shim .060"
GEAR - steering
BUSHING - ‘sleeve

.........................................

WASHER.- 5/8 zing plated
BUSHING - flanged nylon

..................................

......................................

SUPPORT - steering gear (lncludes ltem L2} I e
TUBE - steering’

" WASHER - 3/8" .

...................................




USEON .
'MODEL 4016

. Check thread rotation for
carrect balljoints.

MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS -

.F'r'io'NfT' AXLE .

'DESCRIPTION
. AXLE - front {3016PS, 3018PS, 3020PS}

AXLE - front. shown. {4018, 4016PS 4018F’S 4020PS)

WASHER - spacer

SPINDLE - R.H. shown {(40716)

SPINDLE - L.H, (4016, 4016PS, 4018PS, 4020PS) .. .o\ .. .
- SPINDLE - R.H. (4016PS, 4018PS, 4020PS) .

SPINDLE - L.H. {(4020P3) -

 SPINDLE - R.H. (3016PS, 3018PSr 3020P3)

- SPINDLE - L.H. {3016PS, 3018PS, 3020PS)-

SPINDLE - R.H. (4020PS) shown .. % . v i i o e '

RING --retaining,. spindle (4016, 4016PS, 4018PS, 4020PS) .

RING - retaining, spindle (3016PS, 3018PS, 302(@’8)

PIN - retaining, axle pivot . .. .. .. e e

WASHER. - thrust (3016PS,L,3018PS BOZOPS)
“WASHER - thrust (4016, 401 6PS 4018PS 4020PS)

FITTING - lubrication
COVER - iubrication fitting

TIE ROD - (3016PS, 3018PS 3020PS)

BOLT - 3/8” 16 x 3/4” 'N.C. hex head

PIN - cotter 5/32" x 1-1/4"" .. ........ e
TIE ROD - (40186, 4016PS, 4018PS, 4020PS}

..............

WASHER - wheel spacer ., . =.n% . ... .. . R

LINK - drag (4018B) - . . ... oot L

LOCKWASHER - 1/2'* zinc . ...

NUT - 1!2” N.F. R.H. thread, lock

"NUT - 1/2" N.F. L.H. thread, lock . ‘
LU BALL JOINT - 1/2” LH. thread . .......0...oo...o... ,
BALL JOINT - 1/2”" R.H. thread . ......... e
“PIN -axle pivot .. DL

........................

FITTING~lubrlcat|on...:..- ..... T P _
BOLT - 3/8" - 16x11/4'

.*Use before PIN:

~_**Use PIN and affer:
4020 PS - 14180301

1 ‘ : -

‘ REF.  ". PART NO.
B C .18812
1 C 40687 -

T2 195-° 548,

3 C 45088

3 C 31341

3. C 45086

"3 C' 31340*

s "3 C .33537*
3 ° C  40690**.
3 C. 40688**

4 C 27902

4  C 28232

-5 .- C 22278

.6 . C. 11906

‘6 C 13716

7 219- 404

8. C. 13106

£ 9 . 132- 311

10 'C_ 25855

10 C . 25856

11 . C 28226

12 187- 1910

13 C . 44806

14 192- .23

15 129- . 165

16 129- ' .365

17 -C 7 44641

18 - C.. 44640

19 C .22568

20 - 219- 17

- 21" 113- 208
227 . 129- 103,

o
. I‘ﬂ;‘\-. . - ..

1 83121439

-'All'Other models are before RIN

NUT - 3/87 - 16 ... 0 e e SRR

REQ'D

July 1995

39




S,

MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 41

P'ri-nteld in U.S-.A. .

BRAKE ASSEMBLY .

. 'REF. - . PART NO. DESCRIPTION : L S ' . REQD -
I B C 33942 PEDAL - brake actuating ............ e e S
2 C 26381 ARM -brakepedal.. .. ... .. . ... .. L T
3 138- 2073 PIN - roll 3/16” x 1-1/4" ... ... Sl R . UL B
4 T ¢ 31860 SPRING - fetUrn .. ...t.vo et PR 1
5 C 31662 GUIDE-neutral return {shown) 4016 . 5. ... ... 0. .00, 1
5 C 33759 GUIDE - neutral return {3016PS, 3018PS, 3020PS - -
N = A016PS, 4018PS, 4020PS) ..ol .oo.. i . S 1.
6 C 31604 ACCUATOR - parking brake . ... .. N [ 1
"7 C 31661 - LEVER-brakelock .......... ..... e I
. 8 C - 21942 SPRING -brake lock ... .........0......0..0 o o1
R C . 31605 CAP -accuator ..... P S e o
0 .. C . 33427 BAND - brake. ......... DU P o1
" c 23910 - PIN-clevis .......oiuiiia..L SR UGS B
12 S 13- 2262 BOLT - 3/8" - 16X 1-1/27 hoX . -+ oot 1
13 129-- , 143 NUT - 3/8”-165pecual.......‘ ............ 1
14 .- C ' 23899 ARM -bfake .. ... oo e PP SR 1
15 - "C © 24761 - ARM - brake {includes adjustment nut) ............... P 1
16 C' 40646 .  GUIDE - brake actuator. . . .. S e e 1
17 . : 195-- .533 . . WASHER-.531"1.D....... e . e, 5"
18" 1322 310, . PIN-cotter 1/8" x 1" . ... . i F P
19~ C' 28978 CLEVIS. ..\ o i o1
20 77 141- 4L PIN-clevis... o oo PUUTU 1
N 132- - 321 PIN-cotter. ... .... U S S e S
2. - .C 31993 ‘ROD - brake {4016, 4016PS 4018PS 402OPS) e SUNUR
‘22 .- G, 31992 . 'ROD-brake (3016PS, 3018PS, 3020PS) ... it e ]
23 “C 31975 - PAD-brakepedal . ... .. e i 1
.24 . C° 44380 BRACKET - support (3016PS, 3018PS, 3020PS, . : ,
ST ~ 4016PS, 4018PS, 4020PS) ... .oovivvn il 1
25 - 113- - 206 BOLT-3/8" -1Bx3/4"™ .. oo 4
- 26 1924 21 © LOCKWASHER-3/8" . L. i i 4
- 27 £ 195- 2083 . -WASHER ...............ti.ll 1
-~ .28 - 195- 103 'WASHER 3/8’ ...... e T R : 2
o - . FRONT AND REAR WHEELS
1 - C. 30913 WHEEL-rear 5 bolt (3016PS, 3018PS, 3020PS) -
oo ‘ for23x8.50-121%re .. ..o o e e U 2
1 C. 30917 WHEEL - rear, 6 bolt (4016; 4016PS, 4018PS, 4020PS) shown . . . . . . 2’
1 -C . 30922 WHEEL - rear, 5 bolt (3016PS, 3018PS, 3020PS) e -
‘ for23X 10.50-121ire,. . .. ooer e Ce e 2
2 - C 27763 BOLT - rear wheel (4016, 4016PS, 4018PS; 4020PS) ... 12
2 c 10314 BOLT - rear wheel (3016PS, 3018PS, 3020PS) .....c............. 10
3. G 30912 . WHEEL - front llncludes bearings) .. oo 2
-4 219- 403 . . FITTING - ldbrication .. ... ........ 0.0 ... .. 2 .
5. ..C 44499 - BEARING-wheel ... ... oo SRR e 2
6 C 28965 . CAP-hub, flontwheel (optmnal) e e e 2
7° - C -44478 . CAP-plastic, front.... ... RS e T, vl 2
8 C 28236 = STEM-valve................ e 4
C 13106 COVER'- lubrication fitting. ... ....... e e v r,,2'

July 1995

R




} - N d
P N §
P YNy m:#-
P AU TR R /'l
L e ' | 4y
Ié//\‘*-l’ Sy

REF.

m' .

Doo~NOO AWM=

PART NO.

C 23843
- NSS
C' 12713
~ c " 24804
C 24803
C 13241
T C . 13385
C -113266
T C 28281
.C  30D29*
"C 36902°**
=
221- -3
C ' 16699

. C 22638

126-- 128

C 16700
C 22637
C 26342
C. 13196
C 36935
C . 28241

C 30031
C 12718
C 14223

_C- 33417

C 14222

C113- 424

- %

* %

. MODEL 3016PS.'3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

TRANSMISSION AND FINAL Dnivs

DESCRIPTION ‘
CASE ASSEMBLY - transmission {includes bearings & seals only)

. CASE transmission {order C24843} e feee

BEARING - flange ‘ e
BEARING - flange . ... ........ N
SEAL - N A=) 1 S RS PR SO S
BEARING - SlEeve ... .. ...\ it e
BEARING -sleeve :........0 . ... .couaoeoon-
SEAL - shift rod e e e e e e
BEARING - roiler ... ... e e e e e
DIFFERENTIAL ASSEMBLY l(also includes | '
G30030, £30031, C12552) ... ...... Y- [

" DIFFERENTIAL ASSEMBLY (also mcludes C36903 C30031,
- C125562) .. .... L e e e e e e e :

PLUG - f:lleranddraln3;’8”.............‘ ......

- SHAFT - axle, short R.H. (3016PS, 3018PS, 3020PS) R g

SHAFT - axlie, short R H. -shown (40186, 401 SPS 4018PS
ADZ0PS) i . e e e N

KEY - Woodruff, brake idier #18, 1/4” PREY: RSN
. SHAFT - axle, long L.H. (3016PS, 3018PS, 3020PS). .. ." ..

SHAFT - axle, long L.H. shown (40186, 4016PS 4018PS, 4020PS)
RING - retainer, axie .. ... ... .o e
GASKET - transmission cover . .......... e
COVER - transmission . . ... ... [P e el

. BREATHER - transmission .. ... ... e,

LOCKWASHER - 1/2 .. . il e

BOLT - 1/4'" x 1/2'" N.C. hext lock. . ....0...... PP '
FORK - shift .. ....... A [
ROD - gearshlft.......} ....... e e e
CRING “retaining .. .o e o

GEAR - cluster input ... ... oot

GEAR - cluster input . . . .. U SV PR

GEAR ™ high 41 tooth . ... ......

GEAR - high_range. . ... ..... ... e AU

GEAR -low 55 100th. . .. ..ol
DIFFERENTIAL CASE. ... .. e e Ll

' BRAKE DRUM . ... ... AU A RO ..

GEAR - differential plnlon ....... e e U

GEAR - differential . ....... .. .. ... . o e aede
WASHER - pinion thrust A

“'PIN : HFRrEntial . s ot e e T e :

PIN = differential pin fogk . . . ... .......... SUE FO

-KIT - screw (set of four) L R
" WASHER - differential . . ... ...... ... ... e Y

 WASHER - Spacer . .. ............. [

" GEAR -'brake idler........... e e, .

166- 86
132-- 310,

195- 541
138- 2073

8-312143 -

 all others before PIN

RING - ‘retainer, brake idier ............. e .
BOLT - 1/2 - 13 x 17 hex ... .vov. .. AT S

BOLT - 1/2" - 13.x 1-1/4"" ... ... LA S T

PIN - cotter 1787 % 1 i e e e s .

“WASHER - 656 ID X 1.3120D - .. ... . oo
PIN - spirol 37167 x1-1/4"" ... .

3 7

| *Use before PIN:

. **lJse PIN and after:+

3018PS - 14181900
4020PS -*14184000

e

REO D

P QU T G % N N % ]

—

— ) =
Y .
.

);_AN_L’_am_p._n.-n,_-M-A—a—l—l

o

July 1995

©.43



MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS. 45

. REE._ |
. C

¥
|

218
218
218-

WENAOhWN =

C
c

C

. c

16 - 166

.c
C

C

C

C

c

. Printed in U.5

218-.

PART NO.

33473
5065
5007

5107
5007 -
5062

B0O7-

27764

29658
31435
33234
.+ 28949

&
31988

33423
© 33180
34175
31295
33555

254,

.14
31966

5117

- 31973
31974
33659

754
33577 .
33446 -

21

333

3346 -

33544
33656
"29697

A

5232 -

381 -
.. 29687

@,

HYDRAULIC SYSTEM
4016

. DESCRIPTION " - *' . A
VALVE - control (repairs page 57)......... e A

FITTING-3/4" x 5/8” 20 ring ... ... e o 1
©MOURING Ll SRR DU ARRRR 1
FITTING - 90° elbow. . . . .. R SRR 2 .
JPOURING ... R S e 1 -
FITTING-5/8"x7/8" 70" 1ing ......... P s Y c 3 ;
"OURING ........ A . 1 '
FITTING -90°%@lbOW. ¢ %ottt iaeeeiiiieeeaen el 1
SCREW-5/16" - 18x 1-1/4" roundhead ......... e 2
NUT - lock 5/16” ... .. .. .. R SR 2
TUBE - valve to upper motorport . . ... P 1
TUBE- valve to lower motor port . ...5 . . bt oe s .. 1-
- TUBE - valve “out” to heatexchanger.......... SR e . 1
MOTOR - hydraulic {repairs page 55).... ¢ .. ton e I .1
. SEAL - motor to transmission ... ... R L R
. SCREW-1/2"-18x 1" 12pt.flange............ N .. . 4 .

' PUMP "hydraulic 1/2" shaft (repairs page 53) ..... e e
‘HOSE-pumpinlet .,... P O, UKD
RESERVOIR -oil ......... AP
CAP -reservoir ....... PN S e
EXCHANGER-heat .. ... ............. .. Y e e
HOSE-formed 90°.... ... e e
_CLAMP-hose 1-1/4"......... e R
* CLAMP-hose 1-3/8"........... AP P . [V
- HOSE-pumptovalve ..................... e S
FITTING-90°elbow. ... ....... N
CFONUT-1/47-20 0L PR [
“U” Clip - fetainer’. ... _... e e
FITTING - tee, 3/8" tubex 1/27-20 ... ... ... il
CAP-3/8"tube ...... S O e U
BRACKET - oilfilter ... ........ P A c s L.
HEAD - il filker .. .... e e e S
JBOLT-1/4"-20x1/2" ... ... P e e
FITTING-90°3/8" NPTFx3/4" barbsters . ...............5....
CFILTER-oil ........ e
- TUBE-filtertotank . _..... U e e
HOSE -formed 90°.~ . ... ... .. R e e PEPTI
"HOSE-3/4" x4" ..... T

| July 1995




- )
i
|
|
:‘ ('.-\
: i

. 8312147

1
MODEL 3016PS, 3018PS. 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 47
HYDRAULIC SYSTEM '
3016PS 3020PS (3018PS before PIN 14181900}
- 4016PS 4018PS {4020PS before P!N 14184000)

REF. = PART NO. DESCRIPTION ', REQ'D .
1+ C 33473 VALVE - control (repairs page 57) T 1
2 218-" b065 . FlTTlNG 34" % B/B” e e 1

-3 218- 5007 YO RING - L L e . 1

4 218- 5107 FETTING - 90%elbow . | .. ... .. e e e 2- -
. & 218- 5007 YO RING - . SRR 1

6 218- 5062 °  FITTING -'5/8" x 718" ”O” ring o ........ I .- UAR

7 218- 5007 O RING L e e 1

9 C 27764 SCREW - /16" - 18 x 1- 1/4 round" head ............... 2

10 131- 351 . NUT.-lock 5/16' - . ... P 2 .
11 C 29655 TUBE - valve to upper motor port {3016PS, 3018PS, 3020PS) 1
11 C ' 29657 . -TUBE - valve to upper motor port (4016PS, 4018PS, 4020PS)" 1
12 C 29656 - TUBE - valve to lower motor port (3016PS 3018PS, 3020PS) 1
12 C 296588 . TUBE - valve to lower motor port {4016PS, 4018PS 4G20P5Sj 1
13 C . 31435 TUBE - valve ‘out’" to heat exchanger ..... ... ......... -1
14 - .C .30838 MOTOR - hydraulic {repairs page 55) (3016PS, 3018PS, 3020PS} 1.,
14 C 33234 MOTOR - hydraulic (4016PS,; 4018F5, 4020PS) (repa|rs page 55) o1
15 - C° '2894%9 SEAL - motor to transmission ... ....... . . ...% .. .. . 1
16 - 166-- 85 SCREW - 1/2°° -"13 x 1"* 12 pt. flange 4

17 . C-. 33579 ° PUMP - hydraulic 3/4" shaft (repalrs page B3). .. ... ... . -1
18 . C. 33551 , HOSE-pumpinlet .......:........ el e 1.

- 12. € 33180 RESERVOIR -%oil ........... A 1
20 . C 37093 CAP - reservoir .. ... oo ot 1.
21 . C. 31295 - EXCHANGER -heat................ e PR
22 'C 33555 - -HOSE-formed 90°. .. ............. e e e e

123 214- 254  CLAMP -hose 1-1/4”. . .. ..l ... ... ... . .. i b 8

.24 . 214~ 14 CLAMP-hose 1-3/8" . ... .. ... .. ..o oo 2

- 26, C 33557 HOSE - pump to regulator . .. ..., ... ... 1
26  218- 5117 - "FITTING - 80°elbow .. ... 1. .. .. A 2 f
27 C 31973 - “J"NUT-1/47-20 .~..t e SR S - .
28 C 31974 UV Clip - retainer .. .. ... .. T S 4
29 C 33559 FITTING - tee, 3/8" tube X ‘1/2” T UAR

'30° | 218" 754  CAP-3/8"tube....... i SN S . UAR

.. 31~ C 33577 BRACKET -.oil filter® . . . ... .. e R e -

'32:.  C 33446  HEAD - o1lf1|ter..'-.'f...'..._\.:._....‘..'...‘.'.._....-.I ...... 1

.33 121- 21 . BOLT - 1/4" - 20 x1/2" . ... ... oot I -4
34 217- 333  FITTING - 90°3/8" NPTF x 3/4" barb stemr. . ... R 2 -
35 C 33445 FILTER - oil", . . .. ST S, e e 1.
3. C 33544 TUBE - filter to tank . . . .. PR e 1

87 . C 33556 . HOSE - formed 90 . e P A7
38 NSS . . HOSE - 3/4" x 4" (use C29697 cut to Iength} ..... .2
39  217- 366 - FITTING - 20° 1~ hosex1 116" - 20 UNF 1 -

40 C 33766 - TUBE-hydraulic .. ....%........ ... .0c0uoo.. L A
41 C 2B245 FITTING - hydraulic ... ... .. et e (AP AT 1
42 C 33765 - - HOSE regulatar_valve ’by pass trave! valve. . ...... .. 1
43" C . 33834 BRACKET -support . ... ...... ... e . 1

- 44 C 33218 'CLAMP-tubé.'...' ............ T I 1
457 113- 102 - BOLT-5/16" -18 x 3/4" ........... 2.
46 . 131- 911 NUT-5/16" - 18'flange ... ......... e L2
47 195- 521 -WASHER-5/16" ... . ............... S 1

July 1995 -




f
I
[
o
tl
1
|
1
!
|
1
1
|
I
l.
)
}
1

;
2
3
.4

-5  218- 5007
'8
7
9

. MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4020PS COMPACT TRACTORS

" REF. ~ PART NO. .

C 33473
'218- 5065
218- 5007
218- 5107

218- 5062°

- 218- 5007

. C. 27764,
10 131- 351
11 € 37220
11. C 28657
12 C 37221
12 C .29658 .
‘13, . € 31435
14 C 30939 °
14 C 33234
15 C 28949
~ 16 166- 86
‘17 . C 33579
18 C 33551
19 € 33180
20 .C .37093
21 -C 31295
22 C 33655

23 - 214- 254
24 214 14
25 - . C 33557
26 ©  218- 5117

27 C 31973 _
28 - C 31974

.29 . C 37425
30 .. 218-, 753
31 C 33577
32 . C . 33446
-33 ¢ o121- 21
34  217- 333
35 C 33445

.36 C 33b44

37 .C 33556
38 NSS

" 39 217- 366

40 C 44920
40  C . 44921
41  C' 25245

.42 192 23- .
43 C .44908
44 C 44922
C .44 T C 44923
45 218- 5107 -

48 218- 5137
47 . C 45045

48.  C 44911

- 8-3121:49

. DESCRIPTION

! L
' HYDRAULIC SYSTEM
(3018PS PIN 14181900 and after} , o
I402OPS PIN 14184000 and after) . K -

VALVE - control {repalrs page 57) e DU

CFITTING - 3/4 x 7/8" ... ... ... e D

“O" RING .. ... e

_FITTING - 90° eibow ............ [ e .
THOTRING L e e [

FITTING -.5/8"" x7!8”"0”rlng...................I..
QT RING .................... R

" SCREW -.5/16" - 18 x 1- 1/4" round’ head ..............
NUT - lock 516" ... .m0 o R T,

TUBE - valve to upper motor port (3018PS) ... .. ... ... .
TUBE - valve to upper motor port [4020PS) B
TUBE - valve to lower motor port {3018PS) .. ... ;. ... ..

* TUBE - valve to lower motor port (4020PS) ... ... .. PRI

TUBE - valve “‘out”’ to heat exchanger ... ..

MOTOR: - hydraulic {repairs page 55} (3018PS} R
MOTOR - Kydraulic {4020P8) (repalrs page 55) e o
SEAL - motor to transmlssmn e S '
‘SCREW - 1/2* - 13 x 1" 12 pt. flange .. .. ... .

PUMP - hydraulic 3/4"" shaft (repalrs page B3)...... .. ... "
HOSE - pump inlet ........ el L
RESERVOIR - 0|I e e e e o

'CAP - reservoir . .. ... e, T,

EXCHANGER -heat. .. ........... ... . ....... D
HOSE - formed 80°. . ...........

CCLAMP - hose 1-1/4" 0 o

CLAMP -'hose 1-3/8" .. ....... L Ve R
HOSE - pump 'toregulator . . ... .. e e e e e

 FITTNG - 90%elbow .. . .. .. e

“J4NUT - 1747 - 20 . ... ..o L B "

U’ Clip - retainer ... ... ... T
- FITTING' 90°, 3/8 x1/2” ....... e e
CAP - 1/2" - ..........

BRACKET - oﬁ fllter ............ e U e .

HEAD -oil filter . . . .. ........ e W

BOLT - 1/4" -.20 x 1/2" ... ... .. .. et b e,
FITTING - 90°3/8" NPTF x. 34 barb stem ....... I

FILTER -oil . ... ot P P e
. TUBE - fiterto tank . .............. e e DT,

HOSE - formed 90°. /... ... ...
HOSE - 3/4"" x 4 (use C29697 cut to length) ...........

" FITTING - 90° 1" hose x'1: 1/167 - 20 UNF ... .. PR

TUBE = regulator valve ‘‘by pass’’.to PTO valve “in”’ (3018PS]
TUBE - regulator valve “by p-ass” 1o PTO ”|n” t4020PS)

'FITTING. - hydraulic _ .. ... ; EOTE O B
LOCK WASHER.- 1/2"" ........ e
FITTING -elbow - . .. - oot e :
TUBE - PTO *gut”’ to travel yalve ""in"’ {3018?5) ...... RPN
.TUBE ‘PTO “'out” to travel valve “in' 140Z0PS}. .. . ... ... PR
" FITTING --90° 7/8"'- 14 (3018PS) upper port . L

FITTING - 45° 7/8" - 14 x 5/8"" (3018PS} 1ower port. T
CUSHION -tube .. ...... ... oo ... I e
FITTING - “T" return ... ...... -'. ...... e PR




. .. 'MODEL 3016PS 3018PS 3020PS 4016, 4016PS 4018PS 4020PS COMPACT TRACTORS - B
o Q' . . - . POWER S'FEERING
L & ' .. 3016PS 3018PS, 3020PS
T con ‘ " - L 4016PS, 4018PS 4OZOPS o , -
,“ f L "~ REF FART NO. DESCRIPTION S : ‘ .. REQD
o o 1 - C 44640 . BALLJOINT - 1/2” RH. thredd ©................. S 1
T2 192 23 . LOCKWASHER - 1/2" ... ... .. e RN TN 1
3 129+ 165 NUT-1/2”" NF.lock ... ... .. e e -2
4 NSS* * CYLINDER - hydraulic {use C44628 to service all) ..... L 1.
4 € 44628** CYLINDER - hydraulic . . ... ... oooeens el ' 1.
4 C  '44852**, KIT - seal, hydiaulic cylinder.. .. ... .. ... ....... e 1.
5 C- 14717 - *PIN -clevis 5/87 dia. '\ ... 5 1
6 T 132- - 91 7 PIN -cotter /167 x A7 . .. 1
7 C. 33554  VALVE - regulator .. ... . .. e 1
"8 C: 33763 . BRACKET-mounting ................. ... ... e 1
9. C 15410 WASHEFI cushion ... ... ... . . 2
10- .. C  27990* WHEEL - steering (shown) . ... ... e e " T
10 C. 37302** WHEEL-steering " ... ....... ... ..., L L 1
aR C 18946* - CAP -steering wheel. . .. ...... ...... ... e ’ |
N 17 C. 42591** CAP -steering wheél. . .. ... ... P A S 1
e 12 129-° 127 NUT-8/8:-18 ... . ... .. .. ... . ..... e L 7
., 13 . C 33743 PUMP - steenng e R S S 1
14 129- 162 NUT - /16" - 3
16, 218- 5105 FITTING. - 90° adjustame elbow 3/8* x 9/16 -18 .. .." .. 1 .
16 - . 218- 5135 FITTING - 45° adjustable elbow 3/8” 'x 9!16” 18 ..o ., 1 S
17. . 218- 5005 ~ “QURING ... ... ... U 1 B
.18 ~C .33560 HOSE - hydraulic 23" (3016PS, 3018PS 3020PS) . e 1
18 .C- 32399 HOSE. - hydraulic’ 256”" {4016PS, 4018PS, 4020PS) . R 1
19..° C 33561 HOSE - hydraulic 19" {3016PS, 3018PS, 3020PS) .. ‘. ..... ' v
19 - . C . 337680 HOSE - hydraulic 21°' (4016PS, 4018PS, 4020PS) ... .. .. ' 1
20 C 28275 HOSE - hydraulic 16" handpump ”out to travel valve cea 1
5 21 ‘C 22947 . TIE :nylon ... e e e e e e e e e e o1
22 C "33b45  STRAP- mountlng ...... AP, e e e e v 1
23 121- 21 BOLT - 1/4" =20 x 12 . 0 .
24 -C 33762 HOSE - regulator valve (reg) to hand pump iny ~ .. 1
T 25 218- 5128 . FITTING - hydraulic 909, regulator valve freg.}. .ot 1,
; o .26 195--2175 WASHER - 5/16” ..... ... ... e 1
S . .- 27 131~ 69 NUT -lock 5/167-18 ... ....... F . e . 1
28 ° 113- 132 TUBOLT - 1747 - 20x 1-3/4" L 2
29 131- 934 .. NUT-flange'lock 1/4” -20 ............ e e - 2
30 -°C_ 39504** BOOT'-steeringcolumn ........,. PP e 1
231 7 C . 39507** INSERT -boGt.......... AR P e 1 )

. *Use before PIN:

**Use PIN ‘and after:. .
3018P5 - 14181900 ' | o ' - o :
4020PS - 14184000 ., . L e _ Lo =
" Al others before PIN . o : - ‘ :

MANUAL PUMP (POWER STEERING)

REF. - PART NO. . DESCRIPTION R ST o - REQ'D
—_ C 33743 - PUMP: steerlng, manual e e e . 1
1 128- 127 NUT -5/8" - D [P : 1
2 C' 34485  KIT -'cover and manifold ............ 1.
' ~C 30281 "KIT - cover and manifold . ..... e e I T
ﬂ 3“ NSS . S MORING L. PP S A iy 4
C & NS§ © "RING :seal...:..... D e .5
o 5 .'NSS = “O"RING ................ DR B
ST .6  NSS . SEAL - commutator- . ... ... e s P 1
Gy (} 7 ' NSS | © SEAL-face .................. e e 1 _ .
a 8  NSS "RING.-back-up . .. ............. e 1
- 9. C 34484 VALVE-relief .. ........ .. ........... e 1
¥ 10 C . :34483 PLUG -relief valve . . . ... .............. e L 1
- | Co T s e L L 8-3121-51 Coe - ‘ hE - July 1995

—
|




"‘"ﬂi;

¢ . a

. .
- m : -
m .

R ) . ) H [l
COUE-IMUHRWN .

—
—

[ 'Y
O

io_ooqc:m.pwm'—{ )

' 8-3121-53

c
F
C
C
c
. C
.+ C° 15734
C
N
Cc .
c
C
ol

118 }
- ¢ 31988

&

MODEL 3016FS, 3018PS 3020PS 4016, 4016PS 4018PS 4020PS COMPACT TRACTORS

PART NO.
131958
.563109

-31987
15731
15732.

15733

15735
S8

15738

15739

16740
111

C 19115

e

C_ 33579
'C° 32955
¢ 33110
oNSS
© NSS

NSS
NSS

NSS ,
C. 33111

126- . 13

18737

- SEAL -’
. GASKET
SHIELD - heat

© PLATE - wear (bronze side towards- gears)
PLATE - thrust tbronze Slde towards gears)
COCTOTRING L et e e e e
KEY - 3/16 x 5/16 woodruff (pump shaft)

HYDRAULIC PUMP (PAHKER HANNIFIN)

Use on model 4016

DESCRIPTION
© PUMP - hydrauilc 1/2'", shaft
~PIN - dowael .

SEAL - shaft

GASKET - !

......................................

SEAL“. . ............. e SR A

BOLT .

lUsa on

PUMP hydraullc 314" shaft
KIT seal

SEAL - shaft

. GEAR ASSEMBLY - drive {ij2" shaft) {use C31958)
PLATE - wear
SHIELD - heat

"KEY - 1/8‘ square 3/4” !ong {1. 687 mm x 19. 05mm)
WASHEH SR

' 'IHYDRAULI'C‘PUMP (PARKER-HANNIFIN) = -

powet steermg modelsl

NV gide towards cover)

- GEAR ASSEMBLY - driven . .
“0 RING -cover ,........... D Lo
BODY - pump
COVER - front ,

----------------------------------

..........................

.................

REQ’

PO e e 2l ek b N = R -

B K I R i T G e R )

July 1995

4




54 : MODEL 3016PS; 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 55
1 , ) ' . - : ° ) -‘ . - . v . ’ ’ ’ J'wL'
} ‘ v ' - HYDRAULIC DRIVE MOTOR -
REF, - PART NO. .. DESCHIPT!ON ' ' " REQD
S © C 33234 . MOTOR - hydralic (4016, 4016PS, 401EPS 4020PS) ..... A
- o " C ' 30939 MOTOR - hydraulic (3016PS, 3018PS, 3020PS} ... . wcovvvvnn. i, 1
: L 1., . 28 - 668 . BOLT-3/8":24x4-1/4'"(3016PS,3018PS, 3020PS).. .. ...... e 7
't " .C 31327 . .BOLT-3/8"-24x45/8" (4016, 4016PS 4018PS 4020PS)---:- 7
2 . C. 31308 = COVER-end ........0.......%... T 1
. 3 - c - 31310 ~ COMMUTATOR AND RING SET...- ..... JOUT P e
fa- 4 a0, 313110 “TUMANIFOLD oonon e e 1
.. 5 Y 313127 7 ROTOR ASSEMBLY (3016PS, 3018PS, 3020PS). ... ... ... T
. 5 . C 31313 .’ ROTORASSEMBLY {4018, 4016PS, 4018PS 4@2095)....'. e 1
' . S, . 8 - C . 31314 PLATE-WeEM. oot ae el ey 1
’ -7 C 31315 LINK - drive (3016PS, 3018PS, 3020PS) ......... e 1
, 7 C 2136 .+ LINK - drive {4016, 4016PS, 4018PS, 4020PS). ... ..... et 1
‘ 8 - c 31317 BEARING -thrust .................. PRSI et SEIRE
g - Cc 338 "SHAFT - coupling ..... P, ST, R A
0 . 'C 31319 - WASHER-trust ...........0...... e 2
M C - 31320 C BEARING-thrust . ..o ivnvee e e T
- 12 C 33N HOUSING -driveend .....0.... ..., e - 1
. ' 13 C 31322 . ' BEARING- OUIBI . oy e 1
: o .C "31323 L KIT-888E. e e e e 1’
v 14 - NSS . . 'SEAL - commutatornng....- ....................... e 1
: ‘ o .15 . NS5 . - SEAL-ring............... e e e " 5
S . <~ .. 18"’ NSS O SEALHNG. e et e |
. ‘ S, “17 .-° . NSS . © WASHER-backup ..ol e e 1-
e 18" NSS - . SEAL dlrt(notused) ...... P 1.
L . PUMP MOUNTING COMPONENTS ',
1 C . 32437 - MOUNT rubberf..'..................... ....................... 1
2 131- . 911 NUT -5/16" - 18 flange lock . . . .. e e el . 2
. : 3+ C 32199 ° SCREW-Set5/18"- 18x5/16”socket(uselocme) ............... -2
_ 4 C 3194 . ADAPTER-drivefd016).........c...io il v, 1
; . .4 C ~©33553" . ADAPTER - drive (3016PS, 3018PS 3020PS P
- ., 4D16PS, 4018PS, 4020PS) . ..o oo
. > N 5 C.© 33506 = PLATE-pump torque'arm {(4016) ......... e e : 1
.* : i 5 C 3352  PLATE - pump torque arm (3016PS, 3018PS, 3020PS s
- o . .7 . 4016PS, 4018PS, 4020PS)........... N e 1
S 6. 113- . 208 ° BOLT-3/8"-16x1- 1/4"hex ............ O 2.
L 7 .. 131- 1352 NUT-3/87:16flangelock .. o.oiive i eeann, L2
R 8 13- 103 °  BOLT-5/16"-18XT'hex ..vvveytioneenn.. e 4
4 9 192- 720 © LOCKWASHER-5/16" .. ... ... cvoreeiiiininin e 4
. /‘ . ' 5
' N . - ' - R . Printed in U.S.A. I _ , _l . T o : C o Jduly 1995




b
.
-
M
¢
\
\
\
.-
.
1
'
3 T

LIFT- SECTION DETENT GROUP .

. o'
LIFT SECTION RELIEF GROUP '
. \. .
1
. .
. i =
4
3
y

@@@%@@

@%g
T, P

R

®

' TRAVEL SECTION RELIEF GROUP

HOLDING SECTION GROUP
£ 3

,L
Al

-

LA 2

' f“\
‘(, |

" MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS. 4018PS, 4020PS COMPACT TRACTORS

<+

D
M

_;—l -!
Sowo~Nou RN Sm

8

Printed in U.S.A.

-PART NO.
€ 33473
C 20856
.C 28217
C 28856
c 29951
- 211-; 208
'C 21507
c 17433
- C 17435
T 129- , 8531
C 26668
- C 28707
:C 28706
c 28705
NSS .
211- 5 .
C 17438
C  28708.
c 17444
1689- ° 114
2211 841
C., 21506
C 26665
C 26664
C . 26666
C 26663 .
C 345565
- C 29950
C - 29958
211- 27
C. 17443
- C 30002

HYDRAU LIC CONTROL VALVE

DESCRIP’TION
VALVE control, twospool .............. B O
CAP-end........... . ... ..o .. e, Ll
" “O"RING-endCap ...l ...
SEAL -spoal .......... SR e e
SPRING-ecentering................. U e
BALL - steel 5/16” (7.94mm)-...................... L
SPRING -relief ......".. ... J
SCREW reliefadjust .. ............... e
GASKET - relief adjust CaP. .. . S
CAP-adjustscrew ...% . . ... ..... e D e
. DETENT - spool............ T T T e e
SPACER-detent................ P S
* SPRING - detentretirn ......... T O S
WASHER -return . ................. SR SRR U
SPRING - relief (use C21511relief kit) . .. . .. . o £ _
BALL - stee! 3/16" (476 mm) ... .. i, P PN

ka

 COVER -detent ... ... SRR L ;

SCREW-detenit ........ ... ... ... ...... e

SPRING-detent .............. e e

' SCREW -cover .. ...._....... e L
PLUG - pipe ..... SR . L e
RETAINER - ballseat ........... e S
SCREW - adjust, relief ... .. T T U p
GASKET - adjustcap ... .. .. e e

" CAP- adjustscrew.._...........’._.-...‘....'.....- ..... D

NUT -lock ... .. N e e e e, .
WASHER - spring retaining:. ............ I AU
. DETENT-spool........... e R S e
. BALL - steel 1/4” (6.35mm} ........... S B i

SCREW-detent ..... e PO SRR e

KIT-seal................... SRR UUDR e U

57

B S S U/ S SN S SN \ SPGB Y RN

July 1995



58 o ‘ ' S A - MODEL 3016PS, 3018PS, 3020PS, 4016. 4016PS, 4018PS, 4020PS COMPACT TRACTORS 59
i . - SPEED CONTROL
? ) . : . R . -
L A - REF.  PARTNO.  'DESCRIPTION | : - | REQ'D .
L . 1 C 28237 KNOB -speedcontrol .. ... . ............. . P, 1
"2, C 29636 © BUSHING - 1eVer ............00.oouuuinnn 1
3 C 37280 LEVER - speedcontrol . . ... ..... ... ... .. " . .. ... . 1
4. C 10482 " - SPRING - COMPression . .. .. . oo v e i 1
. 5. NSS . WASHER - nylon {use C44383) ........................ 1 o
6 C 31870, ROD-control .........io. .. 1 "
7. 129- 122 NUT - 5/16°" N.F. hex zmc plated ..................... 1 '
8 € 119025 JOINT-ball .:...i... ... 1
g 195- 521 WASHER - 5!16"......._............... .......... 1.
10 T132- 320 PIN - cotter 3/32"" x 314" _ . . .. ... ... . 1.
11 - 138-2072 PIN - rolb-1/8° x 1-3/4" e i
12 C 30827 - SPRING-locator ... .........\...... ... ... ... .. ... 2
13 .113- 7 .14 BOLT - 1/4"" 20X 2" . .. o rd
14 192- 18 . LOCKWASHER -"1/4" ... ........... e e 2
16° 'C 31678 CARRIER - locator . . . .' ...... it e 1.
16 - 192- 20 LOCKWASHER - B/16°" .. .. .. ... 1
17 C 32362 LOCATOR-half .........0.0................._.... 2
18 C . 31674 ACCUATOR -switch . .. ... . o o o 1
19 C 29653 SPACER -tube . ... .. . . . 2
© 207, C '44384* STRAP-T€taiNer . . ... ......o.ouoimiinmn i, 1
« N 113- 3+ BOLT - 174" - 20 3/4° . .. . 2.
22 192- 19+ LOCKWASHER - 1/4" ... ... ... i oL " 2
. .23 129: 101*  NUT -4 - 20 . . o e i 2
24 € 37264 SUPPORT -'loCAIOF . ..o v it e e 1
25 C  37255* CARRIER-10CAtOr . .\ .o ottt e e 1
26 C. 37198* CAM-switch ... .. . ................. DU 1.
- 27 C .44029* RETAINER - switch .. ....... P 1
- .28 187- 1328* SCREW #8 18 X% 3/8" . o1
. . Use PIN and after:
ST ‘ + 3018PS - 14181900 .
o S 4020PS - 14184000 .
. . DRAWBAR AND TOW HITCH
1 C. 13360 . DRAWBAR ......... 0. it 1.
2 192 23 LOCKWASHER - 1/2" .. ....... T e 2.
3 13- . 424 BOLT-1/2"x1"N.C.hex..... . ; ......... L2
() o
£} ) - ‘ .
8-3121-59 . S CO 4o Julytges. T
: 1,
i ~




ey

B

© . REF.

- B . - -

—_— -
WK

' 8.3121-61

' pART NO.

HYDRAULIC LIFT

. *. DESCRIPTION S
. SHAFT ASSEMBLY - lift . :

MOBEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 61

'REQ'D

C 32259 P I PR 1
219- . 17, FITTING - lubrication ... .... e e e e e 1
C. 29693 ‘PIN - cylinder to lever, clévis.‘.‘...._.................'. .
132-. 310 PIN -cotter 1/8" x 17" . . % e R . b
NSS* HOSE - long {shown) {use C44743 218-51 34) ........... 1

" C 44743** HOSE-long ...... .. ... . . iy 1
C .17249  BRACKET - mounting, top . :. .. ... e e 2

€ 17250°  BRACKET - mounting, bottom . .............. [ 2

192- . 20 LOCKWASHER - 5/16" ...........0........ D, "
C . 33136 BRACKET - cylinder: . ......... e e o1
C . 33956 ° LEVER-liftcontrol ........... B, e T

- C . 28045 . KNOB - control lever e, e AU e - 1
C'-29636 ° BUSHING - liftlever .. ........c..i...7... 1
132- 320 PIN - cotter 3/32"" x 3/4"" .. .. e e e e 1
195- 533 . WASHER - 12" S .. e e e e e 1
NSS - ,' WASHER - nylon {use C44383) ......... e - 1
C 31681  SPRING - controllever.........,.........L'....».‘..'... o1
195- 521  WASHER - 5/16" ... ... ... ............ P -1

"'C 31670 ° . ROD -controf ........ 1
129- 122 - NUT-5/16" N:F. hex............. P R . 1
C. 19025 - BALLJOINT ................. . 1
218- B134** FITTING-1/2" -20x4B° .. . ... .. . . i . 2
131- 938 NUT -lock'3/8"" N.C.hex ... .. .. ... . .. .- 8
113- 208 BOLT -3/8" - 16 x 1-1/4" . ... ... .. ... . . oo ... ... 4.
C 26188 ' PIN-cylinderbase ........... e e . 1.
218- 1093 . FITTING - hydraulic 45%etbow ........... e . 1
218- 5056* FITTING - vaive (includes 218-5004 O ring). .. ......... 2
NSS* HOSE - short (shown) iuse C44742, 218-5134) ..., ... .~ 1
C . 44742** HOSE -short. .. .. e e e e P e 1
C 26493 CYLINDEH-IIft...._............._ ....... [ET I AP ‘ 1
C 30054 KIT-seal.......... e T Sl 1
C 13106 COVER - lubrication fitting.". .. ... SPTT e e i 1

.- *Use before PIN:
**Use PIN and after:
- 3018PS - 14181900
4020PS - 14184000
" All others before PIN -

July 1995




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 63
B . . . , T STARTER = - . .
7.0 : . b T N . . . c
L SR REF. . .PARTNO. . DESCRIPTION : - - -~ REQD
-, - 1. Cc 32448 BOLT - thru 5/16"-18x3—1/2" ................................. -2
2 192- 20  (OCKWASHER-5/16" ..:%.....oooen e it 2
3 . c o 3249 WASHER - special {outside mountingbolt).......... e PR i
4 . C 20248 WASHER - 5/16" (inside mountingbolt) . .... ... ... . .. .. ... 1
’ 6 C 32312 STARTER ASSEMBLY .......... e S T
6 C . .32313 - KIT-hardware........ e PR R T )
7 c 32314  KIT - solenoid (includes plunger). .. ............. e 1
. 8 c . 32315 KIT - bushing (includes rearcap} ... .. ......... e B I
) ‘9 C . 32316. "HOLDER - brush {lncludes negative brush) ....0.. ..., A "1
10 c = 3217 KIT-brush ... .. i P PR e e 1
.M TC 32318 KIT-shiftlever. o, ........ .. L e 1
) 12 cC. 32319 - CLUTCH - starter {includes gear) ..................... Cela, .- 1
13 C 32320 . . SEAL-dust..... e e e e 1.
14 c . 31618 . COVEH terminal ' ....... e it o1
. .
. o -
SR R \.

' a2
a

Printed in U.S.A. S T - © 0 July 1995

& P P . [




e e LI

1

MODEL 301BPS 3018PS 3020PS 4016 4016PS 4018PS 4020PS COMPACT TRACTORS ‘55 :

. . (4020PS - use before PIN 14184000)" o
' (3016PS, 3020PS, 4016, 4016PS, 4018PS - All) "
REF.  PART NO " DESCRIPTION =~ - S o * REQ'D
T C 31941 - HARNESS -Wire ... ..... 0. .ciilonnn . Ll 1
" C 31986 KIT - diode, 6 amps; 15 volt e e 1
‘2 . C 0 31947 KIT-fuseholder . ................. .. .0... ...~ 1
.3 . € 30260 FUSE - 30 amp . . v i e e e v e e e 1
‘4 C 25338 CONNECTOR - seat. harness maIe ...... S e 1
5 C 24460 = . . CONNECTOR - ignition swﬁch_ ...................... 1
6 - .C 30262 BULB - indicator lights. (not included with harness) ' 3
7 C 30263 L SOCKET -bulb.............. ... . . i, 3
8 C 31948 . ‘CONNECTOR - PTO .. ........uw ... e e -1
‘g C 30279 CONNECTOR - switch :..... PN e PR .3
10 - C 25486 CONNECTOR - $enS0F «. . . .. oovo il L K
11 C 319562 CONNECTOR - PTO switch, Zterminal .. .......... ... S
12 C 31950 CONNECTOR - PTO switch, 3 terminal . .« . ............ 1
13 C' 24813 CONNECTOR - seat harness, female ...... L .‘ ......... S n 1
14 C . 24809 CABLE - battery negative to-ground . ... ... .0 ... ...... . .
15, C 31044 HARNESS - wire, seat switch (lncludes Ref.’ 9 and 13) celhe (.
16 ° C 14537 CONNECTOR - headlights .. :......... e S 1.
17 - C 31617 . SENSOR - voltage {includes corinector) . ................ 1
18 'C . 32178 ©  HEADLIGHT - 12 volt (repairs page 69) e e -2
19. © C 43044 ' SWITCH - headllght. N e 1
20 C 31619 ~ CAP-PTOswitch..................... e ' 1
21 C 31937 SWITCH PTO v e e e e BT
22 C 30530 SWITCH - ignition. (mcludes key and mountmg hardware) 1
: C 32407. KEY-lgmtson.\ ........ e 2
23" C 42829 HOURMETER ... ......... e e . 1
. 24 C 41010 BATTERY - 12 volt, 300 CCA .". ... ......... e . 1
25 - . .C 30275 SWITCH - inter-lock . ... ...l P e -
26 °~ C . 33198 ICLUTCH PTO (see page 25 forrepairs) . ......... SRR . 1
27 .. C 32312 STARTER AND SOLENOQID - {see page 63 for repalrs) ol 1
.28 C 24956 STATOR - Jcharging .5 . el oo
28 'C 32461 RECTIFIER - voltage, 12 volt . .. .. ............. P 1
. C 32458 * KIT - terminal CORNECLOr . . . . ..\ oo ivyen .. Vet 2
30 '~ C 32454 SPARK PLUG - includes gasket .. .. ... el e -2
+' 31 C’ 32296  COIL -ignition 12 volt-. .......... e e - A
32 C 32299 CABLE KIT - spark plug 18- 1!2” .......... e 2
33 C 32307 . CONDENSER................ e e e e 1
34 . C. 32294 - CONTROL -ignitioh....:....... R o
35 Cc 34181 WIFIE - Ilghts ............. T e PR T

'8-3121-65

ELECTRICAL SYSTEM

" (3018PS -

use bafora PIN 14181900}

July 1985



' COUPLER |
SWITCH
HARNESS
{IF EQUIPPED)

. s
PTO )
. SWITCHES = |
(IF EQUIPPED)

" WIRE '

HARNESS L. - e ————

1
1
]
1
1
I
]
1
1
1
1
1
1
|
1
I

CONDENSER| |

! RECTIFIER z'

wWRe - ||el] b/M——%

HARNESS '
: BB

IGNITION
* SWITCH

| VOLTAGE |
SENSOR

18
= —

+ HEADLIGHTS

SOLENOID

©-

ELECTRIC -
PTO .

MDDEL 3016PS, 3018PS 3020PS 4016 401 SPS 4018PS, 4020PS COMPACT TRACTORS - 67

el o
'REF.  PART NO.
1 C 43227
2 C 24809
©3  C 43228,
4 .C 14537
5 .- C 37165
B C 31617
-7 C 32178
8 . C° 43044
9 C 41010
10 C 30530
. C. 24460
‘11 - C 42929
12 - C. 37298 .
13 .C- 30275
14 -~ C 37399
5  C 30279
16 C ' 32312
17 c 32461
18- . C . 32296
i9 . G .32307
.20, . C 42118
21 C 31947
22 L. 30260
237  C 30262
24 C. 30283
25 "C. 42117
3 - 26 C 25486
27 .C 37398
28 . C 42115
29 C 42116
.30 € 31937
31 .C 31986
32 - C 33198
.. ' 33 .C° 371948,

8-3121-67

ELECTRICAL SYSTEM

(3018PS PIN 14181800 and after)
(4020PS PIN 14184000 and after}

DESCHIPTION . , oL

HARNESS - wire, main . ............. Ve e i

CABLE - battery negative to ground . . ... . . .. PR
HARNESS - wire, seat switch, PTO and taillights

CONNECTOR - headlights. .. A
TAILLIGHT - rear {use 193 1000 nut for mountlng) e .
-SENSOR -wvoltage . .. ... i i ie e e

* HEADLIGHT - 12 volt (page 69 for servrcei ........ el

SWITCH - headlights . . ... ...... .. e PR
BATTERY - 12 volt 300 CCA ... N ... ... . .. P
SWITCH -ignition . .. .. ... ... . ... ... ... .. ......

CONNECTOR - ignition switch ... ......... O
HOURMETER ........ e e
-SWITCH - seat (black}........ e [ L.

SWITCH - micro {at travel lever) .. ......... S '
. SWITCH - micro (at PTO) ......... R e

L]

. “CONNECTOR - micro switch ............. A, R Ca
. STARTER AND SOLENOID - 12 volt (see page 63 for serwce)_ :
‘ RECTIFIER - voltage 12valts . ........ e A

COIL - ignition, 12 volt . . ... e e e e

" CONDENSER - 12 volt.. .......

CONNECTOR - single female, ta:lllght ..... e
KIT - fuseholder....,..........,...' ............ e

FUSE - 30 amp ) ' '
BULB -
SOCKET -bulb .. .. ....
CONNECTOR - six wire, harness, female T L.
CONNECTOR - three wire, sénor.. .. .. .................
'CONNECTOR - seat switch, .. .. ........ e S

CONNECTOR - six wire, seat harness, male , . ... ... e '

CONNECTOR - harness, tallllght male ........ e e

CSWITCH-PTO ..... . ....... P, e

KIT - dlode‘

CLUTCH - PTO, electric {see page 25 for repatrs}. e k
‘CONNECTOR PTO PR ERIEICI AR EEEEEERRT R -

indicator . ............ . R el

REQ'D

—l—\_l._l'_n__lN_l_lwm_n..n_n_a..n_n..:mwwm..a_n_n__n_nr\)—qu-—\__a_l_i

July 1996



MODEL 3016PS 3018PS 3020PS 4016 401EPS 4018PS 4020PS COMPACT THACTOFIS 69 -
ELECTRICAL SYSTEM HARDWARE
iF - REF. PARTNO.. DESCRIPTION - " ' : ' . " REQ'D
‘ 1 121- . 21 BOLT - 1/4” -'20 x 1/2" flange Iock e P, e -1,
! L 2. 182- 525 BOLT - #10-32x3/8" ......... oo L - 2,
sy 3. .C' '32460 .  LOCKWASHER - #10 internal tooth e SRR i2
' 4 C 32453 CLIP -'wire . .. . e 1
5' .C '32456 BOLT = 1147 - 20 x 17 Lo 2
-] C 32455 CLIP‘—wire.'..........‘.......;............- ......... 2
7 187- 1036 CSCREW - 1/4 - 20 % 17 . .l 1
8 182- .12 SCREW - #4-40x 1-1/8" ... ... ... ool IR e -
9 192 13 LOCKWASHER o S S S s 2.
10 © 129- - 13, NUT-#4-40 ... ... . ool 2.
1" C 22947 TIE - wire ....... e e I UAR
12 "C' 32301 - NUT -"M5 metric (negatwe terminal) ¥ ... L 1
.13 € 32300 NUT - M4 metric (positive termmalj ................ e 1
| T4 193- . 6 LOCKWASHER - #10.............. e e e "3
15 C 32459 ° SCREW - #10-32x1"selflock .i..:.......... U |
3 16  C .32295 . INSULATOR - ignition module . ... ... ... . ... ... ... .. ok
‘ ‘17 C .31619 . CAP-PTOswitch,............ R 1 :
18 C - 33475 RETAINER -battery .. ... ........ ... ... ... t., . 1 -
T 19 C 33475 RETAINER - battery . .. ........... e 1
K « 20 C 24069 COVER: - battery posmve terminal L. ... 1
"2 C 32396 - NUT-switch .............. ... .ov iy,
‘ 222 . €. 32397 CAP-nut.. ... P ) L
_ 23 C 18521  CLIP-wire ........... AP e PP P : 3
L 24 111- 132 BOLT - B/16""- 18 x 3/4" carriage . ........ S Lo L2,
5 $ 24 ,]13- 3%  BOLT — 1/4'" - 20 x 3/4" (shown) .......... e - 2
- : o260 129- 102 NUT - 5!16”-18..., ....... e UAR
| S 25 129- -101*  NUT-1/47-20 ........... e e 2 ,
. s 26 . C 32407  KEY- |gmt|on ....................... A 1
' . S 27 . C 0 23012 - LOCKWASHER (early productlon) ..... B 1
28 129- 36  NUT-#8-36................. e T S -2
29 129- 27 . NUT-#10NF........ S P : 4
30 193- © 6. LOCKWASHER-#10............... 2 -
31+ C 42358  CLIP-wirefattail light) ..... ... . ... ... ... . ..... 2
' , 3 Cc 31977 CLIP - wire {at hydraulic PTO) e L ’ 1
K AN Co- 32 "195-- 518% " WASHER - 1/4" .. .. .. e e e P | 2 :
| o .. 33, C 32454 ' SPARKPLUG ...... 2
L34 cx\ 32299 "CABLEKIT -spark plug . .. ... ..o oL 2
‘ . ! S - . ] c, s ' . .
| *Use PIN and -after; -
. 3018PS - 14181900
' 4020PS - 14184000
<
| HEADLIGHT ASSEMBLY AND REAR RELECTDR .
S 1" - C 29637, RETAINER - headlight . . . . . SR O B 4
- 2. 187- 1328° SCREW -Ng. 8x 3/8" . ......... e e -4
- - ' C 32178 HEADLIGHT ASSEMBLY ..............0....... S | 2
’ - , S .3 NSS - . RECEPTACLE - headlight (Order C321 73) R T
' ‘ o 4 - C 28932" BULB - headlight . ... ..... e e : 1
J - | -5 C 14304 - - GASKET - headlight . . . ... SRR L i 2
' ‘ -8 . C 22573 LENS - headlight ........... e e 1
\ e 7 C 30942 R&EFLECTOR - red, rear fender . . ... e R -
- 8-3121-69 - : e | R - LJuly 1885




' ‘ . MODEL 3016PS, 3018PS, 3020PS. 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS . 71
zoer - 3016 \EEEEN o '
Steering T ) DECALS
. : PR % REF. “PART NO. - DESCRIPTION ' " ' REQ'D
b ! ~1 . C 33478 DECAL - *'3018"" Power Steerlng hood L.H. (shown) ......
Power 3018 : A 1 C 33479 DECAL- 3018 Power Steering” hood RLH. ......... ... .
Steering : ST 2 C 33588  DECAL-fuel gauge...................oooouoo o ...
. ' -~ 3. .321- 4767 DECAL - hydraulic reservoir . ... ... .. ... ... ... .. .. ...
.- L . . T 4y ' 33589  DECAL-shiftrange .. ................o.ciooo. .. ...

' L ‘ . ) B - . 33590 DECAL -brake . ........ v
Power 020 _ E : B 33476~ DECA&® - “'3016 Power Steering” hood L.H. (shown) . . .. ...
Steering . . - e 6 33477 i DECAL - ‘“3016 Power Steering’"hood RH. ... ... .......

O —_ N & T 32007 DECAL - “*4016" hood L.H. {shown) . .. ... .. ... .. ...
: . ke =7 ' 32008 DECAL - ““4016" hood RH. . ...... PP S
: s T o 8 33484 - ° DECAL - ““4018" Power Steering’” hood L.H. (shown) . .. -..
. oo 8 - - 33485 DECAL - “*4018 Power Steering” hood R. He oo
Power 4016 o : : s 9 58 DECAL - Caution {use C44340) . ... . .0 . oo ..
Steering : S 10 7 30539  MEDALLION. .. ...v.......... e L o
. o 11 30274 . LENS -display....... ... ... ... .. .. . ... ...

3

.32083 . DECAL - seat back “Ingersoll” .. ............... ... ... .
33486  DECAL - “4020 Power Steering’’ hood L.H. {shown).. . ... .. .

‘ . . o © 13 33487~ DECAL - ""4020 Power Steering” hood R.H. .............
Power ; ‘ - 4. 33480 DECAL. ‘3020 Power Steering” hood L.H. (shown) ... ... .
_ Steering o : - 14 33481 DECAL - "3020. Power Steering’  hood RH. ....... ... ..
. . o 15 . 33482 DECAL - 4016 Power Steering’’ hood L.H. {shown) . ... ...
, T e Sy ~ o 15 33483 DECAL - 4016 Power Steerlng“ hood H H-v ............ .
e i6 " 34184 " DECAL - ﬂag. O SR S .
Power 020 A S 17 ' '44340*  DECAL - “WARNING” .0, ... ....... L SO L
Steering oy ‘ . .18 . .44347*  DECAL -, “ATTENTION".". . . . . e e SN
. . : -19 *37187*%  DECAL - steeringwheel. . .......... ... .. e e e '

37274* DECAL - shift range ..... PR

R T ‘ w0 . 2 37275* - DECAL - PTO {if equipped) ......... S
B W | A WARNING | . o | BT

SR — rocss = m Lo e o e . D ST S , .o e o ..~ *Use PIN and after: -
Jrana BAAKELOCK e | T L Sy A s E : e o " 3018P5S - 14181800

PRSI () Ee=sranmr o " . .. =l . 40D20PS$ - 14184000

—h
X
nondbbhnnnoodndznnnnnhqd

MADE IN USA ) | RS T e - S L S . e

FAILURE TO OBSEAVE THESE PAECALTIONS - . ° ' o ~
CUAD REFURY M SERIOLE INJURY O DEATH ' s

N (9) e vera i it s , : . Co S R = e S~
ACAUTION B . o o . A ST
AL CRRATOR ML . " ‘ . . ’ T < - - ‘ ' . ' ’ ““A o N ' . ) . . '

.REU‘E.HSE OFF onN \ ) . s f . ' " A
ATTACHMENT o . : . s . . i ’ -
- prive % . ot . . g ‘ C . ‘ .

8-3121-71 - o ' . . I ' .. July 1995




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016P'S, 4018PS, 4020PS COMPACT TRACTORS

HP31 HYDRAULIC PTO (3016PS, 3020PS) {301QPS b;?;re' PIN 14181.900)

HP41 HYDRAULIC PTO (4016, 4016PS) (4020PS before PIN 14184000)

. Printed in USA

PTO HOSES AND MOUNTING BRACKET -

4
REF. - PART NO. DESCRIPTION L . , »
1 c 32200 BRACKET - valve mounting. . ... P SR PR
2 218 5201 FITTING - workport, 30° elbow 7/8” - 14 x 1/2" NPSM swwel .......
3 . 218 5107 FITTING - inlet port, 7/8" - 14 x 7/8"" - 14 flare, 90° adjustable elbow .
4 218- 5062 FITTING - outlet port, 7/8"-14x7/8" - 14flare straight. ... ...
. b -C 32403 HANDLE - VAIVE . - .ottt e
6 C 26020 "GRIP-handle. .. ..o F
7 o C 34172 . HOSE -"pump 1o PTO 46-1/4"!HP31) .............................
-7 . C 34180 - HOSE-pumpto PTO 39" (HP41) ... ...... . ... BB S
g C ' 32208 HOSE-PTOtotravel valve 327" (HP3T) .. ... . ... ....... ... .....
"8 c 32210 HOSE- PTOtotravel valve 34" (HPA1) ... ... ... ............
9 cC 32211 BRACKET - handle guide . ... . .. s P L
0 111- ki - BOLT-1/4"-20x5/8"carriage .. ........ ........... e
11 131- 934 NUT-1/4" -20flangelock .................... e
12 cC 32332 CLAMP -tube (HP31) .. .. .. ... ... S
13 13- 103 ° BOLT-5/16"-18x1" ... ........... e e A
14 195- 521 WASHER-5/16" .. ............ U S
15 192- - 20 LOCKWASHER-5/16" .5, ................... U e
16 131-° 9N NUT -5/16" - 18flangelock ......... ..., . .. ... ... P R
17. c. 324 PIN-clevis3/8" x1-1/2" . ...... ... .00 Lo....llooo... e >
18 C 28105 RING -retaining....,......._ ... L. e e el
18 C 28964 PIN - cle\lris3/16 x1’ ..... et
20 C 10883 PIN - safety.. .. .. e i .
T 21 ‘C 29106 SPACER - 3/8”I D. x5/8”0 D.x5/8"long (HP31). . ....... ....:
22 113- 122 BOLT-5/16"-18x1-1/2"" (HPB‘I) ......................
23 C 32213 CLAMP -tube (HPA1) - Lo . ‘
24 218 6232 -FITTING - 90° swivel e!bow7!8” .......... e e
25 18- 475 FITTING - 90 °elbow 7/8'"- et P
26 .C 32327 BRACKET - handiestop ............ P PN
27 113 3 : BOLT /4" 20x3/4” ..... e
Cc 22947 ) \TiE nylon ........ e P ..‘ .......
N , PTO VALVE
1 T C T 30046 VALVE - hydraullc ...... e e e P -
2 . C 26706 WIPER-spool . ..., e
3 C 26707 RING-quad ....................... S e
4 c 26722 ‘BPACER-endcap ............. e U e
5 195- 526 WASHER...... PR e e
6 C 26724 " SPRING -centering. . . . .. P J _
7 Cc 26725 BOLT -shoulder ... ...... e e o, -
8 C_ 26726 BONNET-endcap™............... PO PO
9 165- 143 SCREW -1/4"-20x3/4" sockethead ... ..............
10 . 165- 142 SCREW -1/4" -20x 5/8" socket head .................. e .
11 c 26727 RETAINER -seal . ......0 oo ae SIS
12 . C 26708 POPPET -relief ............ e PRI S
13 C 26709 SPRING-relief ... ... e ¥
14 c 26710 WASHER - aluminum, seal ............ eeiaea s e
15 C 26711 _ . SCREW- adjustment rehef.._‘.’..,‘..i .............. e
16 . C 26712 NUT -cap, relief ................ e e ,
17 13- 5 BOLT-1/4"x1-1/2" ... ... ... ... .. e e
' 18 _o129- 101 NUT-1/4" ... ... ...... PR e S
19 1192- 19 LOCKWASHER - 1/4" .. ... PP e ..

’ - July 1995

73

" REQ'D

pa




- 75
HP34 HYDRAULIC PTO
(for 3018PS PIN 141 81 900 and after) .
. {for 4020PS PIN 14184000 and after)
_ - PART NO. DESCRIPTION ST Coe REQ'D
1 C 42198 LATCH - reverse lockout . .. ..... .. _..c.... .. s 1
2.0 € 42078 GATE -shift . . .. . e 1
3 - C 42087 STOP -lever . ... . e e e 2
4 C 42082 PIN-hinge ... ... .. .« .. oo e e 1
5 -C 42083 SPRING -torsion . ... ............. . S R 1
6. C 37400 ACTUATOR-switch ... ... .. L o 1 -
7. -C 29691 . SCREW-5/M186" - 1B x 1" ... ......... e C e T2
B C 44936 LEVER - PTO . . ... 1
9. C 10487 - KNOB ..................... e e DUNPURI 1
10 C 28%64 PIN - clevis 3/16™ x 1" ... . e 2.
11 . 132- 329 PIN - cotter 1/16" X 34" . . o e i e 2
12 - 218- 5062 FITTING - 718 . .. . e e e, 1
"13 . 218- 5107 -. FITTING -80° 7/8"" . ... ... ... .. R e e 3
14 C 30046 - VALVE - PTO (repairs page 73) ....... A SN . 1
15-. € 37401 BRACKET - actuating .. .........ivonoife ., 1.
16 61 420 SCREW - /4°* - 20 x 1-1/4"" socket head e L 2
1 17 218- 465 FITTING - 1/2 " x 7/8""-14. . .. . ... ....... F 2
18 € - 37142  NIPPLE - pipe ... v. oo s SRR 2
19 c 37187 COUPLING - qu:ck ma!e 7/8 H 2.
» 20 Cc 37188 COUPLING - quick, femals, 7/8" ....................... a
21 € 37144 - CLAMP ... .~ ........ P e e e e I ! 4.
. 22 C 37145 . COVER-clamp . ....... .. ... il -6
i 23 113- 15 BOLT - 1/4" - 20 x 2-1/47 .. . . ... . e 4
K : - o ; X . ) L v 24 131- 934 NUT - 1/4"! - 20 flange JOCK - v o s e -
| - » — . — : . A— _ : _ 25 © C 40841 ° CAP-dUSt 0. .0.ou.oo i TR 1
‘ oo - . ' o ‘ ’ . g S . ' - 26 C 40642 PLUG -dust ", . ... .. -1
- 27 C 37454 CONDUIT - corrugated {cut to Iength) ................... 2
28 C 22947 . TIE-nylon e 4’
29 - C 87233 TUBE - L.H: .. .t i ] 1
30 € 37234 TUBE-RH. . .ei i e 1
31 "C . 44938 HOSE-,hy'drau]ic S 1
. 32 218- 443 ° " FITTING -3/8" x 1/4” . ... ... ... B R 1
. N 33. C 37249 WASHER-spring ................. e : 2
' 34 C 41043 COUPLING - quick, male 9/16” e O A
. , L oo : X SO o : . 35 C’ 33404 CAP-dust ........... .. counoiinna... e 1
P , BN S , T - , - . : 36 131- .934 NUT - 174" - 20 flange lock . ....... . . ..o, 1
- ‘ R o S P o : 37 C 32485 . CLIP-“J" .. ... ... . ... ..., e 1
38 187- 1036 SCREW - 1/4"" - 20%-1/2" self-tap e e e e 1
39 C 37439 KEY - coupling SWItCh . . . r 0. et e 1
" 'C 87440 °  DECAL............ ST e e 1
, _ S : . L © : ¢ 113- 0 1 - BOLT - 144720 .. ..ol PP 2 .
L= T c co o " - . ’ ‘ P ' _186- 518 | WASHER A e e e -2
‘ to . ) Lo o ‘ - . - 40 C 37437 . BRACKET -switchmounting . ............. e )
:o : S | R ; 47 C 37459 . CUSHION-Key............. e e U |
. : L oy ‘ 42  C 42048 KIT - coUpler switch loptionat) . . .. .~.. ... ... .. ... . Ik
.L T 't a3 217-°1086  FITTING - 45° (3018PS) ... .. .. N S )
L : . 44 C -37399 ° SWITCH - interlock .. ..-..... e e CENTI 2
’ 45 C ' ‘33696 ° .SCREW - #4 - 40 x 1- 1{8" ...... e e e 2
) 46 T C 33697 NUT-H8-40.. ... ...0..iuiuuniaaananiannon-. S 2
C 37435 HARNESS wire, PTO switches e e e 1
. C 37276 DECAL-"ON-OFF" ....7..... [ _ 1
- (3 ‘ ’
T . l, . ) 8-3121-75_ o ' i . '“ o " _ ' < July 19956




76

P
X
m
m

CONOHWN =

- , 8-3121-77

PART NO
C 23618
218- . 445
218- - 485
C 36844
C 36845
C 36846
131- 934
C 36848
C 36849
C .28251
C- 36850
113- 15
131- 1180
121- 21
214- 254
22947
33010
C 33011
C * 33220
C 33219
C

(O

2

O

36853
33221
18- 5229

—

HFC34A FLOW CONTROL VALVE KIT

{Use with" HP31 ar HP41 PTO}:
All - 301 6PS, 3020PS, 4016, 401 6PS. 4018PS
3018PS - before PIN 14181900 '

4020PS - before PIN 14184000 .

DESCRIPTION

VALVE - flow control
FITTING - 5/8"" x 7/8° '
FITTING - 5/8"" x 7/8"" - 14 90° elbow
TUBE - flow valve to travel valve
TUBE - flow valve to PTO valve. .

TUBE - travel valve 10 heat exchanger

NUT - 1/4°" -

LEVER - valve
HOSE - rubber 5/8"7 I.D.

KNOB - lever
BOLT - 1/4"
NUT --1/4**
BOLT - 1/4

CLAMP - hose #12 5/8" to 1-1/4"" ‘
TIE - nylon .. e e ,
HOSE - flow valve to PTO (for 3012 3014, 3016) .
HOSE - flaw valve to PTO {for 4016}
“fast”

“slow"’
BRACKET - mounting

DECAL -
DECAL -

TRIM - panel

not shown .

T S S .

...........

20 x 2-1/4"
20 lock
- 20 x.1/2" flange lock

.........

......................

...................................

.................................

{not shown) ........... e e e e e
FITTING - 80° swivel elbow (for 3 point hitch connect:ons)

4 Co ' T . . : - . MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTOFIS

"REQ'D

-—J—IA—IH—!N,P,@MM—I‘_‘.—&—EM‘—I-—I_I_I—I..I

%]

77

“July 1995




MODEL 3016PS, 3018PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

e T o . FLOW CONTROL. . ° g e
ik (. L luse with HP34 PTQ) ' '
- Use after PIN: -
3018PS - 14181900 .
4020PS 14184000
REF. *. PART NO. - . DESCRIPTION . ‘ . o REQ'D
1 C 23618 . VALVE -flowcontrol-....... -. e e L T
2 218- 445"  FITTING - 5/8” tube x 78 - 14, .l 1
- -3 218 485  FITTING - 90°.5/8" tube x 7!8” el 2
4 C 44986  TUBE - flow valve.to travel valve. .. .. .. ............. .. 1
5 C 42531 TUBE - flow valve to PTQ valve. . ... ... [P AP
6 C 36846 - TUBE - travel valve to heat exchanger . . ........... e 1
7 131-. 934 ° NUT - 1/4" -20flangelock .......... e e e e .2
B C 36848 LEVER-control,............... e e I : 1 -
@ 9 C 36849 HOSE - return 5/8"" ... .. e e e e : I
1 10 C 28251 KNOB -lever.............. 1
g 11"+ C 36850 ' TUBE - flow.valve to returm . ;. ........... e -1
L 12 -7 113-. 15 BOLT - 1/4-20x 2-1/4" .. .......... O T 2
T 13°  131- 1180 - NUT-lock 1/4"7-20 . ........... e 2
i 14 121- 2 BOLT - 1/4" - 20 flange lock.. ... .. e e 3
H 15 214- 254 ° CLAMP-hose............. IR e 2
16 C /36853 BRACKET -mounting . . .. ............... e o 1
17  C . 44987 TUBE - flow valve to PTO valve (3018PS) . ... ......... o 1
17 C  44988. TUBE - flow valve to PTO valve (4020PS) . . e 1.
18 . C . 33220 DECAL - “"fast™ . ............ e SR 1
19 . C 33219 ° DECAL - “slow ...................... . - 1
. . 20 . 218- 5229 FITTING - 90° swivel 5/16” tube (tnstall to tee’ flttlngs on '
A S ' ' - travel valve when 3 point hitch is used) . ... ........ e 1.
S 21 ' .218- 6232  FITTING - 90° swivel 5/8" tube ... ... SN e .1
: ".C 33221 ' .TRIM - panel (tower side) {not shown) .. ... .. e P 1
|
. i
-y O
| 8-3121-79 o I ST . July 1995



. 8O

MODEL 3016PS. _30‘.IBPS. 3020PS, 4016; 4016PS, 4018PS, 4020PS COMPACT TRACTORS

.PART

" REF. NO..
1 NSS. -
1. C 23707 .
' 2 C 283711
3 195. 541
4 C .. 10898
5. C - 14459
5 ,C 25789
6 113. . 410
7 192. 23
8 " C  253®2
.9 'C' ' 14568
10 129 105
11 195 545
12 132- | 306
13 - 13 478
4 113 41

' K22 SLEEVE HITCH (3016PS, 3018PS, 3020PS)

| K24 S_LEEVE HITCH. -_ ¥

Printed in U.S.A.

‘BOLT 1/2" x 1-1/2¥ N.C. hex, zinc

' WASHER plam 3!4” zine .

; AVTGPS, 4D18PS, 4020PS). )

HITCH FRAME ASSEMELY (K24} shown
HITCH FRAME ASSEMBLY (K22} . .-

ARM-Iift ... P Cerenes e ...,

WASHER - pla|n2'|/32"....;.'.'..'.................;...’ .........
PIN-retaining ............ooiii i Tt
BRACKET - hitch mounting R.H. (shown}
BRACKET - hitch mounting.L.H.:

LOCKWASHEH 172" zinc
I g T
PIN -drawbar. ... .. Tl

LI I I T T T Y

PIN -cotter 3/16" x 1 3/4"' .......... e i e T
BOLT-1/2" x 2°N.C. hex; zinc ....... A DU
. BOLT - 1/2”x1 -1/4" hex ..... e e e
- ﬂl

81

REQ'D

(SR Y N LY NI,y RN U PR

July 1998




[

82 MODEL 3016PS, 3018PS, 3020PS, 4015, 4016PS. 4018PS, 4020PS COMPACT TRACTORS - ° 83

!
: |

HH34 THREE PDINT HITCH

7

PART NO. DESCRIPTION i v K . REQ'D
cC 32215 PLATE-hitch................ T O S ,
c . 32230 SWIVEL -liftlink ......... e e
: C 32231 PIN-spirol 3/16” x 1-1/2" oo e
- 219- 405 FITTING -grease. . ... . R S S co
LINK-adjusting. .. oo .oeeoeeennnnnannn S e L

195 541 WASHER-5/8"........... e e,

~.C " 32239 SPACER-bolt ... .. SO e .
129 107 NUT-B/8"-11 [, O U

SDOO‘-I@U"‘-&OJN—I
O
L 7v]
8

10 c 32240  ARM-fift ........... ... S, e e
o 1 c 32242 ARM - stabilizer ... ........... PP e e .
‘ w - : 12 . - C 32243 . BRACKET -angle ........ B P
£ 43 - C 3284 - SUPPORT-angle......... S e
. - 14 - C 32249 _  TUBE-upperlink .......... e e, ) o
15 C - 32426 BALLJOINT-RH........................ e I
' 16 - C 32427 BALLJOINT-LH. . 0 .ottt e,
17 13- . 447 BOLT-1/2" - 13x3—1/2”(usemthSUOOsenestractors)....._'..' ......
. 17 . 13- . '426 .  BOLT-1/2"-13x2-3/4" (usewntthODsenestractors)......Z .....

‘ o 18 13- 417 ° BOLT-1/2"-13x1-1/4"7..... e e PR :
0T o . 19 111- 517 BOLT -1/2" -13x1"carrlage ................... I
- ©20 1920 23 .. LOCKWASHER-T1/2% .. ................. I U _
: B i o 21 131- 930 NUT:1/2"-13flandelotk ... ............ e L
LEFT REAR VIEW : L 2 . . C 14768 . SPACER.: klick pin_ .. . . e A
: X - ' 23 € 1477 PIN-clevis5/8" x 2-1/2" . ..o ool PR e
o : e 24 c 282 PIN=KICK v o eeeeeeeeenn .
- - 26 138 2073 . PIN-spiral3/16" x1-174" ... ..., FU .

|
| ' e : - ' o N S U - 132- . 348 PIN - cotter /4" X A-T/47 o 7 Sy e
. . ‘ . - R " h M - ' . ! . - .
LEFT REAR VIEW o . e
: . £ . .-
oo T e HH34 THREE POINT HITCH CYLINDER
Cem 8 - . C oo o ' , . —_—
B 1 ©218- 5479 ,FlTTING tee1/2 205wwel fernalex1/2" 20ma|e....’...: ...... Sl 2
2 C 28189.° - PIN-cylinderrod 1/2"x2-1/8" 1, ... ... i, R S =
. 3 ~C 32954 ¢ PIN - cylinder foot 1/2"):4—5/8" ........ Z ........... e e i
' - 4 - 132- 310 =0 PIN-cotter 1/8 x 17 . ... i v e Lt ol &
’ : vl 5 .C 32247 ' - HOSE - hydrauiic 1/4" x 33" (‘cyhnderto forward valve port) ........ 1
! - B . C. 32248 HOSE - hydraulic 1/4" x 24 {cylinder to rear valve port} .. ... .. ..., RS I .
' v 7 T28- 5104 FITTING - 90° elbow 5/16” tube x 1/27-20 ..... ... .\ .. ..., P -2
. 8- 218- - 5004 . O-Ring .......... e e S A
., 9 -’ € 32245 - CYLINDER-Iift. .. i...... PR TR A E
. - ., C_ 34833  KIT-seal...... e FEREEE R P B ;:;-".
- - - ’ ! , ' . /.f i il .
. " - . ‘ j’ " 4
: a L = - . ‘ - J K w
. P e . - » :
. . * 7 N --," . ™
' - 27 - o ‘g‘:/) -
- . 5 . " ¢
- ' - ¢ , . 1( . v /}al - /_’-‘ ;?q.
( ) ‘( ! o _..‘:E./-J}/#“' . ‘.q,i ) . __ /)
T 4 T . =3 L -
. R ,{_‘# ! -, , . AT e A
o Printed in U:S.A. . -~ .. T % S Juiy, 1995‘- T e
» e - . . . - e o — ) T 3 . :' - o . "H/




)

MODEL 3016P§/ 3018PS, 3020PS, 4016, 4016PS, 4018PS. 4020PS COMPACT TRACTORS 85

REF. ‘PART NO.
1. NSS*

2 c 14568
3 113- 425
1 - C  .25572
2 NSS :

3. C'- 25791
4 c 25792
.5 13- 417
b

18-3121-85 .

~

- ' F27 HITCH ADAPTER

' DESCRIPTION ‘ S REQ'D
BRACKET -hitchadapter...................... .. ... ...... 1
PIN-drawbar. - . 1
BOLT-1/2" x3'" N.C. hex....... .. . i 4 -

L11 WEIGHT KI‘T- o
BBA'CK;ET—mounting,'front U, PR el K
WEIGHT-4QIb.'(18kg.)....'._, ......... e e - 4.
BRACKET - mounting, tear, 'upper . _ ... .. e e e e 1
BRACKET - mounting, rear, lower .. ... ... . ..... i 1
BOLT-1/2"-138x1-1/4"hex .. ......-....... e 2
\\ .
I
_ : . July 1985



. . . ‘ 5
- - N - .

.
- e e - -
LA
L
(Y
\|‘

LR

MODEL 3016PS, 3018PS, 3020PS; 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 87

REF.

OO~ bW - )

SN B W N -

PART NO.-
C 16581
cC 17161
176z
13- 417
195- 533

S 129- 7 105

S192- . .
C 17859
C . 17883
C . 17880
C 17636

A1 37
13- 207
1200 103
192-- 21
195-, 525

H18 FRONT END WEIGHT BRACKETS

DESCRIPTION “ ‘ ‘ REQ'D
BRACKET -mounting...................... .. .. ..o i ... + 1
BRACE-Tear ... T 1
BRACKET -weightmounting ..........._........... . ... ... 1.
BOLT-1/2"x1-1/2" N.C.hex, ZinG ........ ... ... ... ... .. -6
- WASHER-1/2"2inc- . ........ooo el e .8
NUT -1/2" N.C. hex J@ ........... 6
LOCKWASHER - 172" ... oo <]
&
H13 WEIGHT BOX - 5
FRAME - weight box.. . .. ... ... T 1
BOX-weight oo 1
SUPPORT -welghtbox .« ... o i e i, 1:
PLATE - hHEN . . - oo ot e 1
BOLT-3/8"x 1" round head, squareneck ......... e -3
BOLT-3/8"x1"'N.C.hex.._ ..., [ oo 4T
NUT-3/8" N.C.hex. T ..o o i L7
LOCKWASHER-3/8" (... ... o 7
WASHER-3/8" ............... s R 7
ez
* July 1995



88

'
¥
¥

U

oF

e

MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 89
S » WW40 WHEEL WEIGHTS (4018, 4016PS, 4018PS, 4020PS)
- . REF.  PARTNO.  DESCRIPTION o L - . REQD
. - . NSS "WEIGHT - wheel, 75 Ib. {order as machineryitem) ... ... .. ... ...
131 1182 NUT - 1/2" N.C. hex - ;

BT ME2 NUTLZTNC R SR O
111 -525

BRWK =

WW30 AND WW30W WHEEL WEIGHTS (3016PS, 3018PS, 3020PS) -
. NSS

. WEIGHT - wheel 85 Ib. {order as Machinery Item) ............ Cees

S 131- 82 - NUT-1/2"N.C.lock .............co ... e S
195 533 WASHER-1/2" .......... e e
111- 621 BOLT -1/2" x 7" carriage (WW30)......................
‘. C 30545 BOLT-1/2"-13x8-1/2" (WW30W)...............

BN —

0 00 00.00 N

L3
=N .

il



91

NUMERICAL INDEX

NUMERICAL INDEX

.90

REF.

" REF. -

REF .

PAGE

_ PART

REF.

PART

CNO.

. PAGE
“NO.

PART
NO

REF.
NO.

PART PAGE
NO

NO.

NO.

PAGE
NO. .

PART
. NO.

‘NO.  NO..

NO.

‘PAGE
NO

- N 0.-‘

PART

REF.
NC

PAGE
NO

NO.

NO.

- : m. [
- : . ) - - ‘ -0 :

MY . o <k N M POEAHINMm 1N 000000ONOO o S D BV S oC T, S PUrIA - O

S OO A QO SFTINNOONI N AAAN AR A A A A A AN A A S A A A A o I D e e (OO O LD LOAD P 0 TN g

11153144417753313566666227666651222236678544444453631336444555555555555u

LI -
1

Ll

‘58924590136646146002233444559913802490095722379992246014555901234567890
888001233344567726666667?7777781566683334211113334400224999011111111112
999ODOO00000000012222222222222234444455558999999999000002223333333j3333
9990000OOOOOOOOOOOOOOOOOOOOOOOOOOODOODOOODOOOOOGOOGllllll1111llllllllll

22233333333333333333333333333333333333333333333333333333333333333333333.

,CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCﬂCCCCCCCCCCCCCCCCCCCCCCCW

a

. . . i ;

- o
1
[}

cow & OO INNH-, N GO — TN oD - A, T 0D - 0000 oM

N N 2
Allz1167534116221&212211222211231111146781225966129994112321811128411111

(DO~ NGO D LD VDY — AL OIS A VLA I B P [ [ C 00 0 011 01 7 0 60 6907 0 073 63 G P £ N % emd L [ NG d 0 67 £ (T3 O i 01 [ Y e 0 G e P [ o
L\owm— | @M MO O D T L WU A 5D = P S P P P e e P P 0900 A 0 O O ot ff 2 LD GOLD GO 00 it e [ LD <H Y LD LD LD L0V
]

7

\DADAD I <HLD Gy QNSO QO (N LD — 671D A0 0 1 LA 0D PO B GG ) | O N {0 U [~ D= 407 —{ 00 00 < 0 ot oot e (1 (3 L Oy [ EADAD i L0 = 1 L0 D T~ GO O
VOB~ OOADONONOON T DO I NOG DGO O OGO A AN NN N N NN MO O QUG OO O IO @ - (N O N LI LA B G O 3 S ]
4445577?778801122333455666667??77777?7?77822555577779911222222222377777

OO LN LD LOLD NN AN L WD WD WD DD WO OO WD AD WD AOAD WGAD D \D AD WD DO \DAD A AD WD ADAD D WD~ e P T e P = = [ [ 000 00 00 00 00 00 00 00 60 €0 (0 A0 C0 a0 Q0 & -

CIOICICICN CICI T IO N TN CI O CI OO N I ORI CT NN OO 09 00 0 09 I ET O OO0 0309 159 0 04 O OO O OT 09 09 O 0F O30 0N O O3 03 0300 0 €83 03 08 OO 09 03 0 O 04

CC@CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCu

@ ¢

¢ - : - N 2 - ) "w
. e . i . ’ . : - . R . ‘
LN, O "o AN HON N A N - I ™ L T oo . O~ . MMM OSLINN
PR AAA A HD A AN NN FAANA A A A A A A A A S MO BN AN A A O AN RION A . NN N A A A A T i

I~ QAL [~ BN DOV N — P OV I N LD A R —A DA £ LHS QYT OV LA L LD O LG U OV E= P [ [ LD N P LD OV YO D YO I P b [ YOV H
LD < < <t e £ D~ P THLNAD - 00 N N A O LD ADAD L0 < e e [ AD 0 e red A A LD A AL A e o CH

' . T

O OO GVOY (N S LD QO S UIDAD LN LIADAD SHOAOAOND M= MHAND = [~ [~ DD Q0 ™) F Y O A N N O 0 VO 1S DO N MG GO (LD T TG N <H LDAD P 0O Ty O
DO FHDODOFFFOOOO TGO TN O N LN NN M LA O WO = < D L LILO L L UL DD D WD AD I B D P [~ [~ [~ S0 00 00

899999999900013333355666666665666667777888888999 o Yeatea¥ el oale ¥o e ¥eaYe e o i e iV ea o Yo 00 00 Y. Y Yo Y R

jssl=eleafanlsafesicaloaleslon]s toriogiorlopturtoptortostesorte togaiYuptarYortarte ot Ve to s ortertopta N astuytase saste iR e Yo Yo rTe 0o Yo 0o sl e ¥ w3 ¥a W0 Ve R e r Yo sTa 000 Ve iTa W e 3N oaV o s T Yo Y Ve Y0 Yoy

CICICT IO O IO N T O N N N AT CIOY OO O T C N CFCI T OO T CN O T EN CT O N 9 OO N S O OO T O (N SO O O O O T T N O O 0T IO L N e eI eI e

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCC

L . ‘ - o
- - =, v

R . i . : . . . RN
v o ) e : ) . v : o
S

~e1 T W - on HNHA obr~om | T eHD O s A L en . I [ o YO popa N

SO O = NN OV WO OO O N UEHOHY — —0N 21221111111233915>ll43121 1144¢441244442855551

) . ) ) .
.17717955997997777773331935797157911197955575133575355555557%%M@%MM5555M.

-
- R

W <HIO S HAHMMNMD A A N D -~ D 1177844622. 66&4446664

©

<

76723312894&31890122787777720118879097756009134993326890126655581234569.

M~ OO NGO OO O AN NNE OO I P AN A A O R WD MM OO OO OO OO — S M (O < f = < LD < <t <31 071~ 00 00 00 00 (060
OO LD RO QIO PO UMD O WO D DWW WO VY Y S MDD WO -~ O A 4 0V o D~ A0 M0 0000 @0 O ALY AT I I O T ORI D N 00N

1

= OO G FUNDNO W T O DL N e ' NOH N~ NOO A T I DD

3134132182132551282114442246789112211llllll1224679232111112121232222212

. . [T . © - o - y
£ o P D P V= D =N LD DD LD WD GOV B P P e B P e E e P P D P P e P U0 O T 6 O A o A D O 0 ] AL OO WO B e P
WO D0 MLNOLD =D | - D : c-

O HNO RO NN NN = H DN D AND CYI 00O O 1D RN —NIAD [ ST O AH LD D OV LD T D NI O AL e LD AN A N o O O LN <
FH OO DD =N A IO O A NN O <t LD LD O P~ [~ [~ [~ D D AR AN DAR O OO C - —H O IO I D [ P P el (N~ RO D -
< HFLODODAO O HIN AN CIOTCTOHOICIOT T IO T OO IO O 6 IO OO ST I DY (100 D 0 TH07 (0 5091 00 0 07307 071 0 071 <t ot ot < < < o1 LO L LAY

777777789999900000000000000000000000000OODO000000900000000000000000&000‘

e e e A el el eef i o e A IO N T O OO O3 O] O CFOT AT OT OO OISO N T T OO OO E OO N OO IO (I O IO O O O OO E EN O O O Y
LOLLLLULOLULLLLLLLLLLLOLULLLDLLLLLLUTVVLLDLLLLLLLLLLUVLDLVLLVLLLLIVLODLOU

e ’ ‘ . i . : : , G L ~
oW o O W wH O OWw AT+ Y oS- BV S~ e lt=Tua DTt L INeT Ty AN . I
I A I O N MNND M AW P O O (A LN — <P G IO SO LD N A = U~ IOV WD B O A A A S A AP P A A AN WD P 0

. : - " fenem AN~ T b= O A~
AW LALDLNN ~ LA GV M M OY = MM M N O P O Oy el D P~ 2L O 00 > RN A =B A MmO MM Mmoo A O
433711?8134444346444543434451866884158322813255555555553223384458366555.

) CINO MO PO ~ P LNM M
188877892051120&094668160220953366491123350911333333334677 C
3444668859577711112233712223345555667777?7904477?7777773334456791222444
OO OO i 0 OO O 07 1 05 00 073 00073 07 1) <3 o it s ot < ! gt it it 3 oot sl o et !t 31 < LD LD LD DDA 0 LD OO N OO ADADAD\DSADADAD [~ I = [ [ T

.

T Ot IO OTOGO OFOIOT O IO IO O OTTIOY CHN OO OO0 0N 0 0 0N 00100 00 s ot ! s it st o g o gt o st o s < o i AN LO LD NN NGO
B D D Fon T Fafa T Ton T T Lo Tt o T o T E o Ea o T P e T Ea T T T T e o o T L Tt [ TS TN TS TnS It InS Tl [t ot ot L It LTt L S T L E s E I I o K D o K T T T T T
- OODOLLLLLDLLLVLLLDLLDLDLBDLLOLLLLLLLLVLLLLLLDLLLULLOLDLLULDDDLLDLLLLOOCDOO

Il Lt L L L P Y P P et (e s PR P T | Nt

42T78838962385665616056812349977&840778008660012345789023399190516903582

1llllllilllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllll:

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCﬁCCCH




NG .

e ) OB N, ODOOOOCOMAN | Fi~tt-~ NOOMWHNN, OOM ‘in O N O g INGWOWD -
N H LD B DDA T AN I DO DN N A 00 8N N AN NI N I A A N A N A AN A QO S NENENNINN | AR N AN

‘REF.

NG [ [~ V= V= A [ O\~ N NN Y LD B YAV DY YLD DN LA LN LO T GA LD A YN VM VG DI LD YNGR L LD L0 P L e i P~ E= DD WO LN 4

NOQ.

. 13
"‘.

" PAGE

b < LB LD DTN VO O 07— N0 LD P YN DD O N L (I MDD I = GO~ DO OO D GO F N ND N N D AN OB RO N O
OO S A P LA OO MGV M N < s o F LN L LD LDAD 0 80 O Y I AT IO S VT F U LN 0D = - ROV A M OO (N I e
02888888888888999900011111111111111ll1:_1ll122222222222222222233333444444 N
LM LA GO AD D ADADAD AT A WD DD DD AD [ I [~ [~ £ [ B B B £ = P B B b P B B B I P P P f B P P P P B P B P P B B s o P B s B P T P P P~ B P P B
LUULLLLLLLOCLOLOLLLLLDLLLODDULLLOLLULLLLOUODODODLLOLULOLLOLLOLLOLVLDLLOLDDYL -

- oo R - ¢

PART
NO .

- : ¢ . O

¢

i

;-

NO.

!

| ) ' - . - i - - . " -

! WoOoMNOOo®MN - NG DNOMOAD A et e =S~ M oM oy NNOOM DO o oo - )

U e on m e 0 e H LD = (AN N e e S O OO A A AN M M . TN e A O s F o A A A P A O 0T A O T

REF .

b

79579179795515?957979571177995797937911155111111575777171197533511113?7
NP HH NI F OO < H LD L L O NN H S LN S - DD SO S S P OO A Q0 PO NN N O NN

ND,

El

PAGE

t
i
1
0 . v
[ ]

-~
»

- v, .- 3 . L. - H -
47444583112345556667799016666777999008906733092355664025967859014345357
o 01 o o < < <t L LN N WO D D WD W IO I b= (== = P~ P~ P~ QO @O OGOV FLOLNOADAO DAOO N <t S F LD e O - -0 0 N D O RV MU
LN 10 W LA L0 IO O LD LOHA LD LD LD N LO W DA L LALN LD IO G W D WO D N DO D DD LN N EROO S - [ S = S S S S O AR A A A A A At NN o .
YOO N PR TAEM 0 0 ETHYE T OO (.00 07 00 0O T 71 0 00 00 0N 00 D0 C e N M EN N ER e e 1 e 0 ET O ER 0N MO CD I M M M I O 00 0N o < s ! < gl gt < o LN
T M N 0N O AL O O CN 0N OO A A 0A 0N 00 M 0T 00 7100 01 00 0N 0N ML D T HTHT O 00 NN 000 R TR O EN e CN 0N 0 (I M AN e CA O N N e N m e ren cn N M e e

DOULILLDUDOLDLOOLLULLLDLOLLLOLDLDOLDLULLLLLUOCLRLOLLDLLLLLLLLULLDLLLOLLLLLOU
- i - . . i - ' - . . ’ . ' ° i

' NUMERICAL INDEX .

PART

NO,

i . - .
a " - N - N - ~ . L . -

e~ I~ - Wy 0N - FAG®OO Ing i ONOMEINWLOE | onnneiede - T I s T
NOOAARN DO AAARNOORF A rdrmdrd DAt QRO A I (0 AT VN P Ao A e D0 d b =00 80 | rmd L0V

REF.
NO.

L0 A 0O P P 00 O L0 B GA LD L0 P LY L Ee e B3P O 0N L1 P B GALO [ E = €7 [ [ L0 LD L 6 A LD 1 €3 LY 0= OV = OVLD £ O3 P 1 O e e red o = e i e ] P L P
NS IO S HF OO NN I IS A P S A OO A N LS F S PO S HH U VO PP PSSP P D P NN
o ) . ) . .
. BN L - sy N ) B
p , . . f.

PAGE
NO

MmN ADHOUOOOCDOEOMAMNOOANOO AN < i <f < PO~ N@QOVH D~ O SN NINWOWWD WO S QI M S IO M~ O N O O < LD P 000
e~ AAA AN ODOSANRC A A CIIINN N HH OO OO O e OIS < P DD P P P e P P P S0 0 00 A0 0 M O~
RO AAA A A A I I NI I I N IO I T M e i i S s it et e P P P o s s P LW T
S AN N M MMM MMM M O T LN MMM O O D Y M M O M 0N A0 0T MM M M 00 0 0N 0N CHO 0N N THTHT ML L 10N 0O 0N 0N D

.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC.

— . ) . - L ) ) = o . E R N

. .
r

‘O M NGO O eqeIm:. oMM m [y o o Sy 7, o} \otho . . M@ - OMO . - I =0 en -
AN OO AR A AN AANR AN O ONININ O N e D AP B A M A A1 O I A0 O N CNINO P e e

‘71135733333333333333955755553333991359333591113373959395935995715511155
622666666666662222775111222233336657666885 NN WO H SOOI OO P AD D AD D ADAD ~r— :

_ ‘ S o o ) o Ng

-

[0 OO = LD T AN — N LN CICNOAD D = O3 00 B LD AD B SIS [~ GO O P P [~ QO T~ O A0 W 0D G 4 O 00 < i LD WO LD B~ QO R D el H O 00 S LN D B GO Oy
OCOAAAAT~A—A A A NN NI MO~~~ DO O OODDANAOOOCNCIC M = <t <t o < <ELN L LD LD WO OO LD WD LNAD ADUODADAD \D D WOAD DD
MM I MM MO NN MMM MMM M IO THT T S o g o s o af S o < o < ol ol o ot
22222222222222222222222222222222222222222222222222222222222223222222222
plalalalulaiishislas Tl listislialuiu T lalal Tl Taslialis Talutulislu sl tulu hala T bial ity alulialutahalu T la T Tl T T luluTutaslas Taatea T Tttt tas Tas Tast
QUOLLLLDVLLODLOLLDOLLULDLLLOLLLOUOLOLLDDLOOOLOLOLDLLULLLULDLLLOLOOLLLLULDDL

PART,
NO.

4
r . - i "
- - .

’ . - . T . - B - s &, - - ot ' " .
O e LT+ N 4 =1 ls 2 WRDO AN D - MO T O HOANT N — M
Ve = OO - P 3188921123781111965131221133333411223813453131133112611% -

Vs

REF .
NO .

95573311111579533333333§3333333333317777779999555551?1115 D=~ D

6166554477766657?7777888888888888886 . clPJllﬁAESlGEGGlilllﬁﬁ

NO.

kY R
Rl ¢ - -
i A v a

PAGE

f
- A . . _ N - ‘ u -

CDAGAD [~ (O (T G0 T €000 C0 O CO TV S i (1 L D LN VD L 01 LD I~ R VN I H LG [~ N O = (NI NO DS AN NSO - DA AN O SO O =
[~ [~ 00 C0 00 QOO Y I O P~ b P~ A O i H M N e o < ! < LD U= B~ = 1 [ [ 00 QO @O QDDA NNANTRNND00 00000
O Gy T ET O O O 3 O3 ) i 1 1t e 0 ) 6 8 01 N (N (N 8 (N LT O O LI O RS OO NN ST I N I N NN N N T NI N NN eV e en 0o e ey my
et ol i et ]t (10 £ €3 00 €103 41 6 1 64 0 € €3 0 003 0968 O 0 0203 OTEN 08 6 O 09 0161 O3 I I OV TN ST 0T e T ST N ST I I I N N e N e N e

:uCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCC

NUMERICAL INDEX

PART.
NO

¢

LT , L . ; -y ; NN =D
~Nm | OoIm MMM oM - IO~ WOr® DOLND O - N AN LN P 1 [ D 00 0 =i\
et 6 Q4 el = € N TYAD P 1 1 e el i 1 1= A0 O N €0 A D AN A~ LW A A = ANM NN OO A A A SN NCNNNNNN A,

555599171773333357937915117911557359911191991957557575@“355795795791559A

CNO.

REF.

555j33323222222244422233442233266666644456556166666666 45542244444@4221

. PAGE
NO

O~ O A D DN LN~ O AN S P - S S O O A NN M~ T RN OO A NO O HD L N~ ~P~ DD OM D PO~ = MM G < F UMD
IO O H D LD DG 1 E I T O GV OA NN N O = el d — —EN W0 (0D = [~ [~ P~ 0 R O RS o < FLOLO LD DADAD MDD P [ P~ e P [ P P P |
MM N I f < off s s < LN LD LN LN A0 LS AD WD 00O WO \D WSO DD DO\ \SODNDAD Y VORI RRNRRRA NN NRARRODON
A A A A O e P e P et g ek bt e e e i o i e e e P P P P N L T T L T LT T L La e bt bl il m bt |
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

a

92
PART .
NO

- : ) ) . SR . ’ : ’ ) - - DB bl

o




ST . o 3

. - . - ~ . 5
~<Ho0a < —0 . AW EETNO T WO, P HOM DL PP AR AT ~uy COoow. ~ - L~
11119511533l43621&22112181351222222211333333432212333332813373573572666

. 95°
HO .

REF .

. - ﬂ. . ﬁ .>.
= L P 0 e T~ A A T A T OV TR = O HA [~ {7 [ P LD P G Y P~ OO I~ OY N~ GAD LD DL 0~ Th YO 4 0 DU [~ [~ [~ YRy =N - 5y
O [ 0N 0N OO [ <0 00 G000 01 4 00 00 0 00— (N <H N N LD PO LD 44414H47W@44444?37737774446854444444446444.
T, R .. - - f < . . R ;

. . ’

"PAGE
NO.

7 ! <o . s - PRI ’ - - . -

, B . ) . - w - - fo . . . y»

. 11555633333111155793955655786ﬁ4434444433365663555555344345?777177776222 )
T NN N MO S S P I INDO O O A A OWNDNWNNM MO0 0O S O~ OONUIIN QOO OO OOOO QO LINOWWD
NN INWNINH NN IONWNINOOO O~ . N . 1222223333330444444477?0000000000000000
o ) TN O b - - - — v AU O W NN WD DN O WL

T T T N T Y O O T Y T IO O | L T T S o O e T O A e e T e T T T I o O O O A |

LO LA LA LA LD LD LD LD LN LD W LD L0 LO L LOLO LOY LY WY L0 red ] e = o it s ) st st s P B B O £ 1~ 2400 00 00 6D 00 00 60 00 a0 ) 60 00 00 0 (0 60 0 (0 MDD Q0 W0 A0 M M a0 -
O MO N AR RAONNAND A ArA A - A AA A At A A A A A A A A A A A A A A el A = e A = A A A A e e
e e i i e L T T T L P P P P T P PR T P P P T T [ T e T F T [ah Eald Fon ot T Tl R QR T oN Tab N Ea Far FaTu P Pl Tat T ol P Pl Fat Pt Hul T Pt Pt Kol T Pt Pt P Pl Pl Tal Tl Pot |

A

PART
NO .

t

I

1‘ ) ) N I i ' -
. 5 . - - - T ; . = - ,4 g B 1y - , - A
- f - . N ..n - -
MO O M . I ey n S NROD o o o oY Oy FOMN @M O
RWBHTZlZT358122111196227121125591 2l1158128115511422727713161L2913 ot B s

REF.
NO

' . v - . -
C : . | SN e e M e AN A= 00
- OGO M = GV O H =L AV H AR H TN A MDD A O P~ AU AP ARV A Ty M [~ (MY = 4T
31111222672235612236111155?123355667 1223482233344553%8%662223412672445‘
° - . - - - N . - v L - ~ - . . .
ﬂ. T S . .. . . - .o s -
. EER ] ' ’ ) »
. . . . . i R Cf - f,. A »
- - ' - . - < " 3\ . - -
666666338881180389999990000000001lllI113333333333334660223368880111
Mﬂ%%3333337722211011111llll22222222222222?22222222222220# OO0 M OO0
NNNOCOOOOOOOM MmN . . o : s - .14. * = = LD LO LD LN O,
. A A AA A A A A A A A A L . - L . . .
__;__________“___‘___H__*_;_.;____.%__‘_%%%%%%%;L%%%%L%ﬁ%%%&&&%&&&&&&&&
P P P B B [ P P P e o = P (NI OO OO ST OO OF O OFOT XTI O IO eI O ]
H%MMWBBBBBBBBSB88889999999999999989999999999999@99999999999999999999999

Jllllllllllllllllllllllillll1LllllllllllllllllﬂL.Ilillllllllllllllllllll,
. 7 ! " . =4
. . . R e .
. - o

PAGE
NO

NUMERICAL INDEX .

PART
NO

= ». P - o n N K -7 ru.mli W..

. . g B . . : e u . a
NN WS AR D (2 aaln) —~ ° NOWOH | OMedrqd WO WO MO O NNOOVOWRO 1o oG, -
H52244212191222123772112225577876121444911213211113422219111&412@15ﬁ332

REF. ~
NO

. R - : 2 . R I . ! T o o e - -
1”334457812333577777677883222235583446835647383%22448427%224444%621&116

. . _ , - . .n_ . - : ) . t - . " »- .q..:\ \w e - ..L . ' ] )
. : : ST o ” : A
’ : ( > ’ [T3]T)
- 11111104444444444480022688222216000DD100194832333334 CIOUIN NI 4294‘3
lMllllll333333333333388881115555901111112222344777777 2448888851148%222.
ARGV R NN TN QA AN AR AN AA A NNMON MMM MmN MM Moo Mo HO00000 e L . ADWHD
: . ) T A A A A A ) E TR [ L Do Lot [ o P .
__d__."__________;T____—;.;__________;_.%}F%}}&;_&&&k_}ﬁ&&&wﬁﬁﬁyﬁk%}%yﬁ
AA A AAAAAAAA A A A A A A A A A TN NI I Y cowm L
ﬂﬂﬂﬂﬂ333333333333333333333333333333333333333333333333466666666668888883x
i et e e o = e A A A et e e A A A e A A A A A A A AAA A AAA A A AAAAAAAAAAAAAAAA A AAAAAAAAAAAAAA A AT

PAGE
NO .

PART
NO.

|
RGN

-

4 oo R . . -

. ) ) © .. R . ‘

: o . LT o . X

H SO . BN O .~ N NOOMMMM gt MO MOG@DOMING NN O . GilN Mgid WO DOO0
OO D AL Sl S T 6 e 0 T30 o A A N VN Al A A P Ao AV A I AN N O D A e et 0 e (N o

OV H H LN [~ [~ YD VD M LN 0 LD N P OV OV~ OV = A D O O YTV ROV 1~ VDA A A A OV = IS DG
oY 03O0 MG NN 00 M N MO WO H <R H DD NN | LD OO0 LD P~ (D0 00 0000 B0 LOADN L < LN LD 6 LD e e <t

LY

PPN A A S AN NN NN N H SO0 NN OO0 0 ANANMOOOOOOOOCOONMNMIN WO WG MO MDD -
CICNMNI A i i o el sl o <O e ~ —AAAAAAAAAAAAAAAAA I - DM
_.___________‘____n_____._________:_.__‘___.____.u_..-_____.__,________,_________._

!

PART .
HO.

-8
2

~ Lo

R e o~ ¢ -

NO ..

T AT el O D G . OF A M HO APDMONA | HPHONDON g o o ‘ e
¢ e . o o
A 1 0D 0 St O IV D AN U < 04 Q0TI N rod 4 0 10 (1] 3 N S el 00 |t A GV (2 e rt O3 75 O et

REF .

5555555999199999357533973999535399319395795933577 ] r [ y —
. - LD N LD O U Py o LD [
33333?777734223355 727688831713256711757?712333441157533117]52ﬂ4m7ﬂﬂw%ﬂ.

NO. ,

o . R . - oL - . N

8-

"PAGE

El

860212171&11223333445455551222?2333318801222&&678 L
} 1 X . Galoatsatraliny
' . ONNHOM NN . ArAAHOOOO0OOCOCOHHANMNNMMOOOO000000

OO MOV~ O NMINAOWMOOoND < ™ [
T M P06 00 G0 00 <t o < (1 00 DD \511,555 ) L. llJll11111111111112222222222
M%@MMMMM@MWW@W%WH&LLbkhkhkk}}}____________L_T__ﬁ___f_______;r____;_____
Ay i . OO MO O 0 0N ITHT D0 (10N M 00 00 0N 0NN 0D 0N 00 0000 01N 0 00 () 00 By ory
.M@44444444444444524GGllllllllllIl1111lllllllllllllllllllllllllllllllll”.
JOLOOOULUDUBOVOUR OO OO i et rdrmt e et e e e e A A e e A e ek ot e e e = el ] 1t e o ot ot ot md ot
] ) 4... .. ‘ - . . e .““"' ‘.ﬁk.n -,
- 4 iy !

NUMERICAL INDEX

PART
NOQ

OO0 A HANINOAINOWD W BANOD . AAHG - ~~ONPO - O M~ MM - OOd
<o 2421133221133111136293423452222313512118132114227541112514511L44444l

. ) ) - - o n Vo oot :
O UHA LR LD Gy LY LD GA0Y OR LD LD LD LO GV NHO P IO LO L DO LO S P P P DGR VD IO P e A A A D A R A A A GV DA A WO D VN A ROV GHLD
(o ol o o Y T T T s G T T HAEAD I P B T - 00 W WD M A - LNO WS WOADAD I O SN F NN OO M F e LN o o ity -
" - ‘ . a . - - | _ .

REF .
NO.

.-

B

PAGE
NO.

- . : . . B - I

f
r

MO HRONID W H (IO DO M NO OO O M@ AN O ONOD A ARR D P~ VRO ~HDOFONDO O ANCNDNNO AN H O AN U

MO INOO MO O < ' H WD NCVDO NN OV — < P~ 0200 QA = AN DN NI H NN N L P~ 0D~ NN P HH HF OO AN HOICICIIN -

s i < < PO LDAD DD DD WO - R [~ O O QTGO O QO = =N 0RO O I OM MMM H IO \DW0 MM~ 00 0 B OO A CYTIK

T OO0 00 O0OOOCOOAH I NN AN d P Hr S S F S S P Sl H ey

L T e T T T s T B B e L e B T e i i i i i e e T e i M o e M o e s e Mt i M o o

LLLLLLLLLVVDOLVOLLLLLLLLLLLVULLLLLLLOLLLLLLUVLLOLLVLVDLDLLOVLLLYLLLLLLLLDY: -
. - - " N - T . . T b by 5 . -

PART
NO.

24

& - - - N Ll M !




i

K

e

.

]

- i

-

. o /
L
R -
L ...n PER
v {00 &,
i3 LA e .
N JEREEN .

Y
'
'
AL
]

- ' ;_/“ _-— .
- N L:
v
o
\ l

[
e
-

el

C oy

- A S
- k J/ul\ o R
. A\
-— T
- RS IR ool
. Fooo N ; v
R g - . ..
- - .
L ' oy
T - r
pll-\ " . m - - ~
4 P .l:.g...w.:. ._..-,\l..l4<<?\ .
. I3 ' . N
i . .
. e e
’ N T
i
fr'\\
.! I} -
- -
¢
r
- " Ll
B - .
: °
-
Ll ) |N- "
R
4 a
9 !
- p
1 ™ I8
| .
- ¢ . S
./ L] sr~f " ] N
. . 57
i . -
A, - . Y. I3 1
7 - b | A
L f + ; . “# RN
s , .w. bin, L
. -7 & . -
- Tru W ' . - &
) Vo ! .

>
o) .
= : . M . L I
n - L
S S S el
| N 3
| . PAU 4 . \ ' ..\\1— N
Y ' . : b -~ E
— Vi : . .\r.J. . .,
@ K ’ i Vu\ M ~ ‘ ~
,.. m : a N V. - pl _fu ~ el !
. . o y -
| S , z .
= . " m}.._... - H
-2 i » . R U ;
& - ¥ R -
, ; ity
~a ' . e .
h 1 2 e Ly
v 1. ° e -
| xFO; L e . : - . : K , . - T
m= i ’ ’ o L
| | o~ L D MOV DO G S e O . NO v

PANNNS AL L HFOANNNNAFONN NONNANNP S SA—AOND : T - S

“77444854444774446541577747783643814_157 =

PAGE
No.

: . .o ¢
- ~

v S _

IO N L~ B P 1 [ [ T = O T <100~ OV OV N O OV T 00 LD 1 A0 0~

WOV DboOOOOOOOHAAMMEINNONNMEOCI A0 0! WD

COOOO A A A b e o 3 AN N IO Y gt~ T

O LO WO LA LD N LOLO L0 DN DO MDD NN WO WY L% . 7 < . .

______________________._________r_a_m____ . - T N

G 00-0Cr £3 00 X €0 £0 €0 80 40 00 0000 63 €0 €D 10 80 0 A0 41 05 00 €0 VAT Ay YN PG i =l 4 S

A A A A A A A A A A A A A AA A A A A A A A A A A A A A A IO - . - . .

222222222222222222222222222222%2222223‘ - . ~ - ) -

PART \)
. NO.

©
B

DI LD P OV LD = GV PV O LD et O P E LD VA G red = OYOD 1 B P~ . oL - : R



